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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
1 61500010344 Cylider 6 6 6 6 6
SaE Y
2 81500010125 Thrust plate 2 2 2 2 2
3 81500010046 Main bearing bush 7 7 7 7 7
4 614 010134 LR (1) Gasket 2 2 2 2 2
5 61500010100 Real oil seal 1 1 1 1 1
61500010047 EHR (1) Real oil seal 1 1 1 1 1
93000304377 B Real oil seal 1 1 1 1 1
90003074487 Real oil seal 1 1 1 1 1
6 61460070011 R Plug 1 1 1 1 1
90003962051 et Hex. screw 1 1 1 1 1
7 61260070083 Pipe 2 2 2 2 2
3 =
8 614 010120 T s R E Sleeve 2 2 2 2 2
10 90003802493 = st Screw 22 22 22 22 22 M8x 110 DIN 933
12 90003862428 R Screw 1 1 1 1 1 8
13 90003962050 st Screw 1 1 1 1 1 M8x25 DIN 912
7 X
14 90003098086 R Seal washer 6 6 6 6 6
15 90003901604 Dowel pin 6 6 6 6 6
P
16 900039096266 EHERRE Dowel pin 3 3 3 3 3 M30x1.5 DO0908
17 90003901604A Corehole plu 2 2 2 2 2
AfELIBE pud
18 90003989290 Corehole plug 22 22 22 22 22 19mBx20 DIN 7
X
19 90003989480 g Corehole plug 1 1 1 1 1 m
20 88 250083 daals Spring washer 4 4 4 4 4
6x12 D01481
21 90003989204 £ Corehole plug 1 1 1 1 1
22 90003989289 = Corehole plug 4 4 4 4 4 19mBx26 DO000T
mo X
23 90003989288 Corehole plu 3 3 3 3 3
Afsupt - oo
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NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
24 90003982121 BE Corehole plug 4 4 4 4 4 45/12 N5564
25 90003989215 ” Corehole plug 3 3 3 3 3 45/12 N5564
26 90003989210 Corehole plug 6 6 6 6 6 75/14 N5564
PR E
27 614 010217 Screw 1 1 1 1 1
28 615 0001185 BE Stud 21 21 21 21 21
29 614 010279 ” Elbowuconnector 1 1 1 1 1
30 61560010029 Bush 7 7 7 7 7
32 614 010114 EHARE Screw 13 13 13 13 13
33 90003098086 Seal washer 1 1 1 1 1 AKM NO05125
SELERIE )
34 61560010097 Glinder black assembly 1 1 1 1 1
61560010095 Cylinder 1 1 1 1 1
ER TS
35 61500010100 | BREE Crank case 1 1 1 1 1
MEHMAE
FHhFEIER
EHRE
SEERER
SHEHE
Hh 76

K& (=) CYLINDERBLOCK II

G

vk.com/

ORETi$at

https://vk.com/dieselin;


https://vk.com/dieselinj

\
—
40 _ 28 26 N .
T = i ] =3
29 4 — 2. C’; = g, )
1 cfe N D
< pS = O (4 L]
K @ e e° i
27 QAR . \ e BH&Q ’ \ T
2 : ) 1 0 O .
3 )}- " NG 2 34 .
Sl X
21%...7 ] q 0
13j 28367 Lo ! ¢ o+8—32 /48
Aylg"g:ss-z @ ’ g
1 4 18 > ! S ¢ 1
: 15 3838 = S
’ 17- 17- 9 b
0
; \ 3
51 49 50 f‘ ) Q 41
22\
3024 40 47
23
4
1o 44 29
302

S#A (=) CYLINDERBLOCK II

@ BEES

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

F 5 % 5 2 Name # & Quantity £ &
NO Dart Non Dacinnatinn 56 58 50 44 46 Daomarle
1 61560010094B | IEERSEE Timing gear chamber 1 1 1 1 1
612600010516 ERSEE Timing gear chamber
2 61500010175 EENNESEE Cover
61560010069 EENEEE Cover 1 1 1 1 1
3 614 010040 EEHNESEERRA Gasket 1 1 1 1 1
4 614 010070 MEHSEERR Gaske 1 1 1 1 1
5 61500010012 SAE1 ¥ E Flywhell housing 1 1 1 1 1
612600010305 SAE1 ¥ E Flywhell housing
6 61500010101 KEREIER Screw 7 7 7 7 7
61500010062 KR EIRR Screw 6 6 6 6 6
7 61500010037 ATm 2 E Fowt oil seal 1 1 1 1 1
61500010038 ANhEEZE Fowt oil seal 1 1 1 1 1
61500010046 A EEZE Fowt oil seal 1 1 1 1 1
8 180 021011 pUE=<ik- Cover 1 1 1 1 1
9 612600010193 e Name plate 1 1 1 1 1
10 90003802511 A LR Screw 2 2 2 2 2 M10x18 D00933
11 90003802523 A LR Screw 3 3 3 3 3 M10x25 D00933
12 90003802561 FNASLIER Screw 6 6 6 6 6 M10x75 D00933
13 90003802576 A LR Screw 1 1 1 1 1 M10x90 D00933
14 90003800458 A LR Screw 4 4 4 4 4 M8x70 D00931
15 90003800571 FNASLIER Screw 1 1 1 1 1 M10x80 D00931
16 90003802424 NASLIER Screw 19 19 19 19 19 M8x25 D00933
17-1 90003862524 AR A E T SLIRET Screw 1 1 1 1 1 M10x20 D00912
17-2 90003862532 AR A B SLIRET Screw M10x30 D00912
18 90003098086 FHRE Seal washer A30x36 D07603 %
AKMNO05125
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Name
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
19 90003813429 . Stud 12 12 12 12 12
20 90003813470 WL Stud 3 3 3 3 3 M8x22 D00939
21 90003811531 R Stud 1 1 1 1 1
22 o0003813443 | DoIRHE Stud 1 1 1 1 | M8x60D00939
23 90003813628 . Stud 6 6 6 6 6
24 90003932023 WL IREE Spring washer 41 41 41 41 41 M10x30 D00835
25 90003813537 . Stud 12 12 12 12 12
26 90003813527 WL Stud 3 3 3 3 3 M8x30 D00939
27 90003888451 . Nut 2 2 2 2 2
28 |oo00ssseasy | DoSRE Nut 5 5 5 5 5 | M12x30D00S39
29 90003888453 Nut 8 8 8 8 8 B8 D00137
30 90003871252 R RIERE Nut 16 16 16 16 16 M10x35 D00939
X
31 90003871305 WLiBE Nut 12 12 12 12 12
32 90003962621 " Hollow bolt 6 6 6 6 6 M10x28 D00939
X
33 90003098014 MLeBtE Seal washer 1 1 1 1 1
34 90003098015 " Seal washer 6 6 6 6 6 VM8 D00980
35-1 90003932024 Spring washer 1 1 1 1 1 VM10 D00980
1], =L o 1]
35-2 90003931122 [ Es2RAAMRRS Spring washer 21 21 21 21 21 VM12 D00980
36 90003930012 Washer 1 1 1 1 1 M8 D00934
|] - . ‘ﬁ”
37 90003930271 T HERREARHRIRE Small washer 1 1 1 1 1 M10 D00934
38 90003932025 Spring washer 2 2 2 2 2 A8 D07623
oEe VAV EIE A . .
39 90003909603 HERRAABRRS Spring Dowel pin 6 6 6 6 6 Al4x 18 DOT603
X
40 90003901507 I WA Dowel pin 4 4 4 4 4
il 90003901604 7N Dowel pin 6 6 6 6 6
Al14x20 DIN 7603
I BAMIER s

K& (=) CYLINDERBLOCK II

ol

vk.com/

ORETi$at

https://vk.com/dieselin;


https://vk.com/dieselinj

41

23
29

31

2826 N
S ) ¥ ) . /&
et @
[ ] ..
(] [ ]
] L) 1]
e Rt
\.‘_: ry
34 o 2

S#A (=) CYLINDERBLOCK II

vk.com/

@ HAEES

https://vk.com/dieselin;


https://vk.com/dieselinj

NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
42 61560010047 i Nozzle Ass 6 6
IR y
61560010090 Nozzle Assy 6 6 6
43 90003813638 Stud 2 2 2 2 2
NS
44 61500010008 | PR Cover 1 1 1 1 p | M12x35D00939
45 90003962051 . Screw 1 1 1 1 1
46 90003962020 ML Screw 1 1 1 1 1 | cvsox L5 o760
47 6140100848 R Gasket 1 1 1 1 1 b
A IOmL /G
48 6140100838 AT Cover 1 1 1 1 L | prawe s Do760s
X
49 AZ1500010336A AfSLER Front oil seal seat 1 1 1 1 1 '
50 614010106A INFZRER Shim 1 1 1 1 1
51 90003862327 . Screw 4 4 4 4 4
52 615600120005 | VP o<IRiE Shim
53 615T3-1010001 Triangle Plate
IR E I e g
PR HENSEsS
Al E
AMEER
RS A B SLIEET
B F
=HEf
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
612600010489 Cover
HEEL :
61560010028 L Filler neck
612600010522 Nozzle
3 2 4]
612600010622 | RAEEAR Nozzle
11 61500010079 Hose 1 1 1 1 1
sty
14 90003802321 Mg Screw 4 4 4 4 4
16 90003888451 Nut 1 1 1 1 1
hER G M6x16 D00933
21 90003931082 " Spring washer 4 4 4 4 4 VM8 D00980
HE ST G <7 £ A Bt 2
23 90003989306 B ERERRE Clip 2 2 2 2 2 | B6 D00127
24 614 010086 I Shim 1 1 1 1 1 | 38154 N5074
25 612600010532 | 7" Oil dipstick 1 1 1 1 1
612600010554 Oil dipstick 1 1
om& NABE o
612600010556 HERBAAYR | ) dipstick
26 61800010331 - Jauge 1 1 1
612600010533 Jauge 1 1
27 61800010334 Nozzle 1 1 1
-
612600010557 REDE Nozzle 1 1
612600010558 Nozzle
/et b= aote
28 612600010638 | B i Clamp 1 1 1
29 612600010647 Clamp 1 1 1
3 s 3h
30 90003802411 MR ERR Screw 1 1 1
31 612600010609 SR Support block 1 1 1
612600010616 A Support block 1 1
pi AN
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# & Quantity

Name
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
1 612600010267 Oil separator 1 1 1 1 1
2 61500010174 MR Hose i 1 1 1 1 1
3 612G00040038 Rubber hose 1 1 1 1 1
4T 4 = jen RS bk s
4 600E 110049 | LI ERERIEE | cion plate 1 1 1 1 1
5 90003802321 e Screw 1 1 1 1 1
6 90003813447 B HERERRRE stud 1 1 1 1 1 M6x16 D00933
90003813470 - Stud 2 2 2 2 2
00003813429 | EIEMR Stud 3 3 3 3 g | M8x35D00939
7 90003871252 Nut 6 6 6 6 6
8 90003069303 RAXERE Shim 1 1 1 1 1 M8x60 D00939
9 90003936101 R Bigger washer 1 1 1 1 1
Sk iz . M8x22 D00939
10 90003932023 WL MRt Spring washer 8 8 8 8 8 8
11 90003989336 SLiE A Hose clip 2 2 2 2 2 M8 DIN 934
12 90003931082 o Spring washer 1 1 1 1 1 30x53x1 D71511
X X
13 90003179784 WSLIE A Thermoplastic tubing 1 1 1 1 1
14 90003989336 " Hose clip 2 2 2 2 2 A6.4D09021
15 90003862427 Screw 2 2 2 2 2 B8 DIN137
1] =1
I BARARE 22/16 N05074
mop B6 D00127
¢10x1
BE
AEE 22/16 N05074
R M B E M8x20 D00912
RE K
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# & Quantity

Name
NO Dart Nn Daocinnatinn 56 58 50 44 46 Daomarle
1 61500020071 2 Crankshaft assembly 1 1 1
61560020029 Crankshaft assembly 1 1
61500020012 e Crank shaft 1 1 1
61200020024 ~ Crank shaft
2 61500020046 Screw
3 61560020017 S Belt pulley
612600020232 Belt pulley
61560020016 SR Belt pulley
4 61560020010 N Vibration damper 1 1 1 1 1
5 61560020041 | SRR Fly wheel 1 1 1 1 p |20
6 81400020015 Ring gear 1 1 1 1 1
RER
7 90003802558 Screw 8 8 8 8 8
8 90003871305 - Nut 2 2 2 2 2
9 o0003813571 | LR Stud 2 2 2 2 o | MIOXTO
10 90003311416 - Ball bearing 1 1 1 1 1 M10 D0934
11 90003934310 B Circlip 1 1 1 1 1
12 61500020070 . Flange 1 1 1 1 1 M10x90
13 614 020038 Rk Crank shaft gear 1 1 1 1 1 63052RSD00625
14 90003961504 ~ Cylinderical pin 6 6 6 6 6 62x2
15 90003960569 Key 1 1 1 1 1
16 90003932024 e Spring washer 12 12 12 12 12
17 90003800579 Screw 10 10 10 10 10
18 81500060228 . V-belt
61500060217 | [ SIS V-belt 2 2 2 2 o | 10n8x10
19 90003901418 | B iR Cylinderical pin 1 1 1 1 1 ABX7x28
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NO Dart Nn Daocinnatinn 56 58 50 44 46 Daomarle
1 61560030033 . Connecting rod bearin 12 12 12 6 6
EATHE "9 "9
2 61560030034 Connecting rod bearing 6 6
3 61560030013 Piston axis pin 6 6 6 6 6
y
4 61500030009 EH#ME (LR) Connecting rod 6 6 6 6 6
4-1 61500030008 g Connecting rod 6 6 6 6 6
4-2 61500030022 ! Connecting cover 6 6 6 6 6
4-3 81500030023 . Bolt,connecting tod 12 12 12 12 12
AT peeting
4-4 61500030067 Connecting bushing 6 6 6 6 6
8 61560030042 Piston 6 6 6 6 6
yL
8-1 61560030043 EH S Piston 6 6 6 6 6
8-2 81560030012 . Piston snap ring 12 12 12 12 12
ETE )
8-3 61560030047 Ladder shape ring 6 6 6 6 6
8-4 61560030078 . Cone-shape rin 6 6 6 6 6
EATIER e-enape g
8-5 61560030045 Spring oil ring 6 6 6 6 6
EFRE
FEDK
E E
EEHE
e A7
HEE
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# & Quantity

Name
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
1 61500040058 Cylinder head 6 6 6 6 6
E0E
2 61500040049 SHLESD R Gasket 6 6 6 6 6
3 61560040032 N Scraper 12 12 12 12 12
SR per
4 61500040045 Connecting piece 1 1 1 1 1
5 61200040023 . Clip 5 5 5 5 5
6 61500040012 STFESE Clip 2 2 2 2 2
7 61500040009 Clip 5 5 5 5 5
st ) 4
8 61200040027 B A Clip 2 2 2 2 2
9 61560040039 e b Gasket 6 6 6 6 6
10 61500040023 T Screw 24 24 24 24 24
11 61200040034 Nut 21 21 21 21 21
i - 1 45N )
12 61500040102 RIARER Pipe 1 1 1 1 1
13 614 040065 SR fh Cylinder head cap 6 6 6 6 6
14 614 010388 T Screw 2 2 2 2 2
15 90003800466 e b Scrvew 24 24 24 24 24 M8x60 DO093L
< IR N . x
16 90003932023 Spring washer 24 24 24 24 24
17 90003871252 . Nut 12 12 12 12 12 B8 D00137
SEHESHE
18 90003813471 Stud 12 12 12 12 12 M8 D00934
23 61560040057 Air in let valveseat 6 6 6 6 6
2
24 61560040051 S E AR Guide tube 12 12 12 12 12 M8x70 DO0939
25 406 060010 - O-ring 6 6 6 6 6
26 614 040023 HRRE Exhaust valve seat 6 6
81560040037 Exhaust valve seat 6 6 6 6 6
HAKE
27 61560040049 Bush 6 6 6 6 6
28 61500040040 Cylinder head 6 6 6 6 6
SEgE Y

SELE MR CYLINDER HEAD
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Dacinnatinn 56 58 50 44 46 Raomarle
29 61500040014 P Seat(lower) 6 6 6 6 6
30 90003989277 BRNRETE Cover plug 6 6 6 6 6 12/8 N05564
31 90003989721 Cover plug 6 6 6 6 6 22/8 N05564

BER
32 90003989725 Cover plug 6 6 6 6 6 25/8 N05564
33 90003989294 Cover plu 24 24 24 24 24 30/8 N05564
WRES Pe
BmER
BmER

ESHH TIMING VALVE UNIT
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F B ¥ B %2 W # & Quantity g *
Name
NO Dart Nn Daocinnatinn 56 58 50 44 Daomarle
1 614 050058C . Valve push rod ass 12 12
IR P Y
81500050070 Valve push rod assy 12 12
2 90003871252 . Nut 2 2 2 2
SR .
3 90003932023 Spring washer 3 3 3 3
4 90003813414 Stud 2 2 2 2
1) =ie
oo003se2a19 | L ETNARE Screw 1 1 1 1
5 614 050133 T Camshaft thrust plate 1 1 1 1
6 614 050053 R RIEREE Camshaft timing gear 1 1 1 1
61560050004 . Camshaft 1 1 1 1
61500050096 WMt Camshaft 1 1
8 614 050079 Driver pin 1 1
7% Sk 12 . . .
90003901409 WARBERET Cylinderical pin 1 1 1 1
9 61500050032 Valve tappet 12 12 12 12
10 61500050002 G, Outer valve spring 12 12 12 12
1 61500050001 = Inner valve spring 12 12 12 12
12 81500050021 CEMIER & Valve lock 24 24 24 24
61500050025 i Valve lock
13 614 050017 Lower spring abutmewt 6 6 6 6
14 61500050109 i Upper spring abutmewt 12 12 12 12
15 61460050007 Intake valve 6 6 6 6
61560050042 _ Intake valve
IXzhEH
16 61560050041 Exhaust valve 6 6 6 6
17 614 050048 Rocker arm 6 6 6 6
BN
18 614 050049 Rocker arm 6
19 614 050010 . Screw 12 12 12 12
ST
S TIMING VALVE UNIT
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# & Quantity

Name
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
20 2130050065 Nut 12 12 12 12 12
WIEEVEEES S
24 61560050044 ArEMAERS Intermed gear shaft 1 1 1 1 1
25 61560050053 — Intermed gear 1 1 1 1 1
=]
26 61560050058 “PEEEH Shaft 1 1 1 1 1
27 614 050119 . Rocker arm support 6 6 6 6 6
Ellrsp s
28 61560050045 "PIEIAE A Cover 1 1 1 1 1
29 90003120602 - Seal ring 1 1 1 1 1
30 61560050046A Cover 1 1 1 1 1
31 90003802411 Screw 2 2 2 2 2
17135 BE Rk _Q.
32 90003901409 ArERE Cylinderical pin 1 1 1 1 1 M8x16 DIN933-8:82n
33 90003802443 B Screw 4 4 4 4 4 8mBx12 DINT
X
34 | 90003802655 Screw 12 12 12 12 12 |°M
37 61560050059 Screw 4 4 4 4 4
Eﬁ,
38 |e1s00050105 | B Air valve cap 12 12 12 12 1p | M8x20
39 90003862419 = i Bolt 1 1 1 1 1 DIN933-10.9Zn
M12x60
NALRE DIN933-10.9Zn
&= 4E 5
A SLIRR
A SLIRR
A SLIRR

KZEFRE WATER PUMP AND FAN
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
1 61560060004 Ring 1 1 1
=
2 99100590006 FRERR Bracket left 1 1 1 1
3 99100590009 e Bracket right 1 1 1 1
4 61500060226 Visco fan 1 1 1 1
5 614 060135 Thermostate 1 1 1 1
5%
615G00060016 Thermostate
6 61400060161 Tension pulley
N A Xl 5
61560060069 CLLEL A Tension pulley 1 1 1 1 1
7 AZ1560060016 . Siphon 1 1 1 1 1
HIRERA P
8 612600060260 Water pump ¢
61500060229 Water pump ¢ 1 1 1 1 1
=38 ﬁ\
9 6140 60008 | | mERAAL Gasket 1 1 1 1 1
10 6140 60024 shim 1 1 1 1 1
KEELR L
11 61560060022A Pipe joint 1 1 1 1 1
12 61000060262 Hose 1 1 1 1 1
1l ﬁ\
13 61000060276 RRES Hose 1 1 1 1 1
14 61560060021 Lashing
XA S
15 614 060160 FRERR Bush
16 61500060131 . Fan 1 1 1 1 1
17 61560060010 e Support 1 1 1 1 1
18 61560060011 = Support 1 1 1 1 1
KRER
19 61560060012 Support 1 1 1 1 1
20 61500060239 Flange 1 1 1 1 1
P2k o E2
21 61500060169 KREH Screw
90003802672 Screw 1 1 1 1 1
KL A

KZEFRE WATER PUMP AND FAN
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F & % 5 % T Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
23 90003800467 . Screw 1 1
24 00003802424 | T VAIIRAE Screw 8 8 M8x75 DIN 931
25 90003932023 e Spring washer 12 12 12 12 12
26 90003989306 RAXEE Clip 4 4 4 4 4 | M8x25DIN933
27 90003888451 Hex.nut 10 1 10 1 10 | B8 DIN137

g U 386 (e 30 [
28 90003937283 REREEE Washer 3 3 3 3 3 | 38/54 NO5074
90003930261 o Washer 5 9 9 9 9 | VM8 DIN 980
REE#®
29 90003810020 Stud 6 6 6 6 6 | 9KNO0688
30 90003888452 Hex.nut 6 6 6 | A8.4DIN 1257n
|] e, HII
31 90003871252 | BESRARMRRL || 1 1 L | \110x120 DIN 53988
X -
32 90003811420 *BE Stud 1
35 AZ1560060001 = Connecting pipe 1 1 1 1 | VM10DIN 980
612600060264 TimE Connecting pipe M8 DIN 934
36 612600130025 Hose 1 1 L | \exis DIN 6398
X
37 90003989336 cli 2 2 2
R SLIZHE P
Il BePRBNABIRIZER
16/22 N05074Zn
| BIRAIRE
WL g2
HiEsSLAH
EiESLAL

KE MR WATER PUMP C
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# & Quantity

Name
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
1 612600060261 2 o4 Belt pulley
2 61500060137 | X ERmAL Housing
61500060234 Kk Housing 1 1 1 1 1
3 61560060017 = Bottom roller
61500060249 Kk Bottom roller 1 1 1 1 1
4 614 060006 = Ring
5 61500060030 = Ring
I
6 61500060052 KR Water seal
61200062034 = Water seal 1 1 1 1 1
I
61500060197 KR Bush
7 61500060200 . Supporting bush
HKRE PpPOrFing
61500060251 Supporting bush
8 612600060192 Butter cup assembl
bR E JHer eip Y
9 90003934260 Circlip £2%2 DIN 472
X
10 90003934311 _— Circlip
11 90003311179 Ball bearing 62x3 DIN 472
X
12 90003320064 _— Cyl. roller bearing
90003320110 Cyl roller bearing 6206RSC 3DIN 625
13 61500060248 o Shaft NV 2206E DO05412
61500060124 Belt pulley ITGP
XERE
RXEE
2R S AR

Bk BES M TENSION PULLEY
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Daomarle
1 81500060117 Tension pulle
KRR | PETEY
2 81500060089 Protecting ring
3 614 060159 Shaft
ThiFE .
4 90003310228 Ball bearing 6007RSNB/C3DIN625
5 90003310122 - Ball bearing 6007/C3 DIN 625
6 90003935352 Snap ring SP62 DIN 5417
7 90003933251 . Circlip
q .
8 90003034310 | PUDERHE Snap ring $5x1.5DIN471
9 90003989209 . Core plug
S
10 | 61560060070 | PVDIRHEE Tension pulley 1 1 1 1 p | 02x2DIN472
11 61560060071 s Pin 1 1 1 1 1 56/8 N05564
12 61560060072 B Cover 1 1 1 1 1
13 61560060073 . Bush 1 1 1 1 1
1 ) 4 E’é
14 61560060074 AR Protecting ring 1 1 1 1 1
15 90003310067 . Ball bearin 1 1 1 1 1
AR NE J
B E
KER
Rl EH
=
fg_=

WL ZEFHLHERESE (—) OILPUMP & FINE LILFICTER |
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# & Quantity

Name
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
1 61500070082 Strainer assy 1 1 1 1 1
Pt it
2 614 070055 MR EAL Gasket 1 1 1 1 1
3 614 070061 Idler gear 1 1 1 1 1
hE=F
4 614 0756 HERER Gear shaft 1 1 1 1 1
5 614 070155 O-ring 1 1 1 1 1
h= ‘E =
6 614 0749 AR IEAE Ring 1 1 1 1 1
7 614 0778 e Gasket 1 1 1 1 1
=]
8 90003800551 “PEEEH Screw 1 1 1 1 1|\ 11owss DIN sa1
X
9 90003802527 B Screw 1 1 1 1 1
10 90003802578 - Screw 1 1 1 1 1 M10x30 DIN 933
X
1 90003802523 N Screw 2 2 2 2 2
hia) fR & i
12 90003931122 Spring washer 2 2 2 2 2 M10x95 DIN 933
X
13 90003934732 m Circlip 1 1 1 1 1
14 90003311410 = Ball bearing 2 2 2 2 2 M10x25 DIN 933
X
15 AZ1500070021 | PR Oil pump 1 1 1 1 1
612600070060 | /N7 Oil pump B10 DIN 127
15-1 61500070029 NAXEE Front cover 1 1 1 1 1 47x1.75 DIN 984
612600070012 PN Front cover 6303 DIN 625
152 | Aztsoooroors | TNERRE Housing 1 1 1 1 U | e 4408
612600070015 | PR Housing e
15-3 61500070024 INFZRER Rear cover 1 1 1 1 1
612600070014 Rear cover
i 2 30, [F)
15-4 90003800441 REDE Screw 1 1 1 1 1
15-5 90003901420 Cyl. Pin 4 4 4 4 4
0 5 B L, RS Y

WL ZEFHLHERESE (—) OILPUMP & FINE LILFICTER |
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
15-6 | 90003800458 I Screw 4 4 4 4 4
157 | ooooasooass | AR Screw 1 1 1 1 p | 4M8x70DIN 3L
15-8 | 90003871252 . Nut 1 1 1 1 1
159 | Azoooosssooro | 7R Screw 1 1 1 1 p | M8xB0DINS3L

15-10 | 614 070060 Gear 1 1 1 1 1 | M8DIN934
1] =
612600070011 | | =7 RS Gear Mo DIN 931
1511 | AZISO0OT0019 | oy g | Gear 1 1 1 1 1 *
15-12 | AZ1500070020 SAREIRIR Gear 1 1 1 1 1
16 612600070001 Shim
N E_ X_ =
17 612600070020 | PWERIBHNELE Pipe
18 612600070023 Bracket
N E_ X_ =
19 612600070024 | DLIRARENERE Bracket
20 612600070025 Pressure plate
th&Ea = ﬁ\
21 90003802544 HUBRERER Screw
22 90003871305 Nut
== A@\
23 00003032004 | DVERETRRAL Spring washer
24 61500070099 m Release valve ¢ 1 1 1 1 1
24-1 | 61500070098 = Valve body 1 1 1 1 1
24-2 614 070130 Release Valve 1 1 1 1 1
35 88 4or
24-3 614 070131 RisEIRE Valve spring 1 1 1 1 1
24-4 | 681 270027 Washer 1 1 1 1 1
KX .
24-5 | AZ9003930011 Circlip 1 1 1 1 1
INZZR
E_1R

HUHZEFHLHIERESE (=) OILPUMP&FINE LIL FICTER II
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# & Quantity

Name
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
1 61500070051 - Filter head 1 1 1 1 1
e R Rs EEY )
2 61000070005 iR AR Filter 2 2 2 2 2
3 61500010334 Oil radiator 1 1 1 1 1
3 :"iﬂ;E _Q.
4 81400010032 TR A HIES S Seal ) ) ) ) ) M8x55 DIN 933-8-8Zn
5 614 070069 Safety valve 1 1 1 1 1 B8 DIN 137Zn
3y % <}
6 614 070068 AL H 2R 2 A Spring 1 1 1 1 U | \oxdo DIN 912-862
X -3
7 90003802455 - Screw 8 8 8 8 8 :
8 90003932023 - Spring washer 4 4 4 4 4 M8x90 DIN 912-8:87
X -3
9 20003862443 | o Screw 2 2 2 2 2 :
10 90003862482 Screw 2 2 2 2 2 A8.4 DIN 125Zn
11 90003430261 TP - Washer 8 8 8 8 8 A30x36 DIN 7603C
= X
12 90003098086 e Gasket 1 1 1 1 1 u
13 90003962051 N Screw 1 1 1 1 1
14 AZ1500070097 | TN AKEREE Control valve ¢ 1 1 1 1 p | EM30xLSDIN
14-1 AZ1500070096 ) Valve body 1 1 1 1 1
R EERE .
14-2 407 070032 R RILEHE valve 1 1 1 1 1 7604582n
14-3 407 070034 Spring support 1 1 1 1 1
7N Sk g2 .
14-4 4139070059 WAREES R Spring 1 1 1 1 1
14-5 AZ90003930012 Circli 1 1 1 1 1
7 £ B 3 SLB4T P
INEE
I
N SLIREE

iR = B E FUEL INJECTION PUMP HIGH PRESSURE TUBE
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Daomarle
1 61560080278 . Injection pipe 1 1 1 1 1
= EmEL
2 61560080278-1 BEREA 1st cylinder fuel tube 1 1 1 1 1
3 61560080278-2 2nd cylinder fuel tube 1 1 1 1 1
B Fih s e
4 615600802783 BLEBERERA | o, cylinder fuel tube 1 1 1 1 1
5 61560080278-4 4th cylinder fuel tube 1 1 1 1 1
B Fih s e
6 61560080278-5 RoumERERR | cylinder fuel tube 1 1 1 1 1
7 61560080278-6 6th cylinder fuel tube 1 1 1 1 1
SEImEMER o )
61560080304 F S HRERE Injection pumjp bosch 1
with Ktype govermor
4EImERER - .
61560080302 | o 4 EIEEHERA Injection pumijp bosch 1
with Ktype govermor
SEIEEHER .. .
61560080282 | o > LB HE Injection pumijp bosch 1
with Ktype govermor
6 = ‘: ﬁ% ) )
61260081075 | o0 O HIMEMERA | Injection pump
612600083075 o Fuel Injection pump
b e E ke o
612600087075 | PLTT U R Fuel Injection pump
612600081082 K Rigizss Fuel Injection pump 1
612600083082 ; Fuel Injection pump 1
612600087082 N Fuel Injection pump 1
i ek o
8 61560080276 HFHRE 2R Fuel injector 6 6
61560080305 Fuel injector 6 6 6
K BIiEiEE
9 61560080275 iz Flange 1 1 1 1 1
10 61560080261 Flange 1 1 1 1 1
3 -‘L l]a'!'rt =tk =]
11 614 080074B RFEERE 2R Bracket 1 1 1 1 1
12 61500080090 N Hollow screw 6 6 6 6 6
K BYiE 3RS

iR = B E FUEL INJECTION PUMP HIGH PRESSURE TUBE

43- @ BRAEES

vk.com/

https://vk.com/dieselin;


https://vk.com/dieselinj

BEHZE & B FUEL INJECTION PUMP HIGH PRESSURE TUBE

@ BEAER 4y

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
13 61500080094A " Clamp plate 6 6 6
14 AZ1560070026 REER Lubricating oil 1 1 1
reversal
383 SR _
15 614 00060 | FAMELHERR Clip(upper) 2 2 2 2 2
16 614 080061 Clip(lower) 2 2 2 2 2
17 61560080173 Clip 2 2 2 2 2
ot <p
18 61560080174 EXRLA Clip 2 2 2 2 2
19 90003098015 Gasket 12 12 12 12 12
ot <p
20 90003930271 BXTA Washer 4 4 4 4 4 | AL4x20DIN 7603
21 90003862566 _— Screw 4 4 4 4 4 | A10.5D00125
22 90003802455 = Screw 12 12 12 12 12| 0 DIN o1
X
23 90003901600 _— Cyl.pin 2 2 2 2 2
24 90003802321 = Screw 4 4 4 4 4| oS DIN 633
25 90003871232 S Nut 6 6 6 6 6 8
26 90003098018 =5 Gasket 12 12 12 12 2|
X
27 90003559844 TE Tube fitting 2 2 2 2 2 m
28 90003802312 =5 Screw 2 2 2 2 2 | 16xi6 DIN 933
X
29 6140 80082 A E SR Gasket 6 6 6 6 6
m \\ £
30 90003802650 7N Screw 4 4 4 4 4 | M6DIN 934
31 6090 70080 . Gasket 6 6 6 6 6
32 61560080172 NAXEIE Support plate 4 4 4 4 4 A8.5x9.5 DIN 7603
33 612600080213 Valve 1 1 1 1 1 | CL10DIN 2353
B+ 54
aY: Y
M12x50 DIN 933

#W & FUELLINE
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NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
1 61560080094 . Bracket 1 1 1 1 1
2 612600080224 | TR Hose
AZ1560080017 Hose
3ph s
3 614 0so2osa | MAHE Fuel filter
4 612600080229 Oil line
61500080095 e Oil line 1 1 1 1 1
5 612600080223 s Hose
AZ1560080018 | TR RREAL Hose
6 61560070011 Oil line
612600070101 e 5 Oil line
7 61560070012 Oil line 1 1 1 1 1
612600070102 e 5 Oil line
8 61560080159 . Air line 1 1 1 1 1
10 609 0837 el Hollow screw 1 1 1 1 1
11 90003962603 Hollow screw 1 1 1 1 1 A3 DIN 7623
I\\: M : .\l‘ :\
12 90003962607 WE (RiFR) Hollow screw 2 2 2 2 2 A4 D07623
1 1 70054 Holl h 1 1 1 1 1
3 8150007005 B e ollow screw(bosch)
14 90003962612 Hollow screw(bosch) 2 2 A6 D07623
15 90003962621 N Hollow screw(bosch) 4 4 4 4 4 A8 D07623
AEHHEHER
19 90003098010 ! Gasket 2 2 2 2 2
A8x11.5 DIN 7603
21 90003098010 | oo oo Gasket 7 7 g
22 90003098012 R E Gasket(bosch) 4 4
24 90003930012 Washer 2 2 2 2 2 A10x13.5D07603
HESHEHE B i
25 90003932024 R AR L Spring washer 2 2 2 2 2| A1ow1s 5007603
X
26 90003932016 N Spring washer 2 2 2 2 2 '
o A pring e

#W & FUELLINE
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F & % 5 % T Name # & Quantity £ &
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
27 612600080200 Gasket 10 10 10 10 10

R E
28 90003888452 Hexagon nut 2 2 2 2 2 VM10 DIN 980
29 90003802523 Screw 2 2 2 2 2

1] -, ﬁ'll
90003802527 I BeSE/ ADIRIEE Screw(bosch) ) ) M10x25 DIN 933

30 90003802627 s Screw(bosch) 2 2 2 2 2
34 610600080217 | S I~IRIE Fuel filter M10x30 DIN 933
35 612600080216 | . . . o Bracket
36 |oooosoaitoe | TNFSIREE CBFER) oo washer M12x30 DIN 933
37 90003802419 o o Bolt
38 612600080218 | SHNIREE CRIFER) g pump
39 90011350060 - Screw
40 90014350003 Spring washer

e assr e

EHERE

A SLIRRR

FHER

A SLIRR

HERE

BEhER Mk CLUTCH ASSY
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# & Quantity

Name
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
1 81560080271 - Washer 8 8 8 8 8
2 81560080273 Bush 8 8 8 8 8
3 90003802637 , Screw 4 4 4 4 4
1 E DIN 933-M12x35
90003802639 o Screw 2 2 2 2 2 -10.9-A3C
4 90003800160 RAXEE Screw 2 2 2 2 2
M12x40
5 AZ1560080001 [ , . Screw 1 1 1 1 1
7 61560080219 | JVHINIRAE Spring connecting plate | 12 12 12 12 1p | M12x50-109-A3C
8 61560080194 s Adjusting plate angle 1 1 1 1 1 -DIN931
9 61560080275 | S o-IRIE Flange 1 1 1 1 1
10 90003871344 Nut 8 8 8 8 8
12 90003930282 Washer 8 8 8 8 8
AV L
DIN934-M12-10-A3C
.
RIEERR DIN125-A13-SFA3C
A EIRER

BsRia=A%

| BARAIRE

FEE

B33 E ELECTRIC DEVICE

N~
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F 5 % 5 2 W Name ¥ & Quantity & X

NO Dart Nn Dacinnatinn 56 58 50 44 46 Raomarle

1 614 090067 KRR (R WaterTempferature 1 1 1 1 1

sensor(warning)

2 61500090029 ) Starter 1 1 1 1 1

3 61200090043 - Altemater 1 1 1 1 1

4 61500090051 Oil pressure sensor 1 1 1 1 1

5 614 090058 e Roller fan 1 1 1 1 1

6 61500090004 Belt pulley 1 1 1 1 1

7 61500090010 . Plate 1 1 1 1

9 61500090018 THREH Screw 1 1 1 1

11 61500090011 o Distance piece 1 1 1 1 1

612600090128 SR Distance piece

12 61500090065 V-belt 2 2 2 2

13 |61 ooooso | PVUEMTE Connecting terminal 1 1 1 1 p | %*9-5xBOODINT7S3
16 90003888452 Nut 1 1 1 1 1

RER o

17 160A.13.35 Sealing ring 1 1 1 1 1

18 90003800571 - Screw 1 1 1 1 VMI0 DIN 009808
19 90003800564 ElE R Screw 1 1 1 1 1

22 90003871305 " Nut 1 1 1 1 1 Al8x22DINT7603
23 90003935125 hi SR washer 2 2 2 2 2

24 90003932025 " Spring Washer 1 1 1 1 1 M10x80 DIN 931
25 90003098014 HL R Gasket 1 1 1 1 1

30 612600090124 . Seat M10x70D00931-68
31 612600090125 HL R Bracket M10 DIN 9348

32 612600090154 _ - Electromagnetic valve 11 DIN 1441

33 612600090127 =AKE Bolt A10 DIN 137

KIGTHMEZI RS FLAM PRE-HEATING SYSTEM
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# & Quantity

Name
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
1 AZ1500090132 Temperature sensor 1 1 1 1 1
B E‘z )
2 61200090163 RECEE Magnetic valve 1 1 1 1 1
3 61200090162 . Electric thermal plug 1 1 1 1 1
BB il i) .
4 61560080154 Fuel pipe 2 2 2 2 2
612600090180 Fuel pipe
% 30 B8 30 22
5 61200080150 | NIETREBRE Fuel pipe 1 1 1 1 1
612600090182 Fuel pipe
R PP
6 81560080212 Fluid passage screw 1 1 1 1 1
7 90003962607 e et Fluid passage screw 2 2 2 2 2 A4 DIN 7623-6S-A3C
MR 1€ passag
8 90003962621 Fluid passage screw 1 1 1 1 1
9 609E110070 Connection screw 1 1 1 1 1
PRHE R .
10 79000770116 Blade terminal 1 1 1 1 1
11 81560080327 o Pipe 2 2 2 2 2
HHE .
612600090181 Fuel pipe
12 99014280016 . Bush 2 2 2 2 2
13 |ooo12se0aqr | ETERE Bracket 1 1 1 1 1
14 90003802415 Hex screw 1 1 1 1 1
ZiMRE .
15 90003932023 Spring washer 1 1 1 1 1
16 90003930261 N Washer 1 1 1 1 1 A8.4 D00125A3C
ZiMRE
17 90003802307 Hex screw 2 2 2 2 2
18 90003559516 ) Union nut 4 4 4 4 4
19 90030559506 iR Union nut 2 2 2 2 2
20 90003559462 Double nozzle 2 2 2 2 2
Rk .
21 90003559561 Cutting ring 4 4 4 4 4
22 90003559557 - Cutting ring 2 2 2 2 2
B

KIGTHMEZI RS FLAM PRE-HEATING SYSTEM
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
23 90003931082 . Spring washer 2 2 2 2 2 B6 D0127-A3C

BELE pring w
24 90003098029 Sealing ring 2 2 2 2 2
25 90003098010 Sealing rin 7 7 7 7 7
EHAE ng ring
26 90003098010 Sealing ring 1 1 1 1 1
27 90003098015 Sealing ring 2 2 2 2 2
#HE
28 90003171697 BHRHE Wire fastener 4 4 4 4 4 A5x 180 NO5199
X
29 90003960005 — Thread plug 2 2 2 2 2
30 90003962014 = Hex head screw 1 1 1 1 1
31 AZ1500080155 — Hose 1 1 1 1 1
AR AIRE
NASLIER
PRimE

HHSE (—) AIR INTAKE EXHAUST MANIFOLD
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
1 612600110361 Bl R Oil pipe 1 1 1 1 1
2 612600113227 ialabie Turbochager 1 1 1 1 1
612600115227 — oy Turbochager 1 1 1 1 1
= im .
612600116227 | X Ve IRERR Turbochager 1 1 1 1 1
61560110227 — " Turbochager 1 1 1 1 1
3 61560110120 BRREIRER Exhaust manifold 1 1 1 1 1
4 61260110162 — g Seal ring 4 4 4 4 4
=2 im .
5 61560110111 RSREIRER Joint 6 6 6 6 6
6 61560110222 — . Exhaust manifold 1 1 1 1 1
= im .
7 61560110104 RSREIRER Screw 1 11 1 1 11
8 61560110105 Screw 1 1 1 1 1
A s
10 |siseomosy | MEFRIKE Flange 1 1 1 1 1
1 61560070001 Pipe 1 1 1 1 1
&2t
12 99- 974- 200 BagEt Extesion bar 1 1 1 1 1
13 8825 0083 Thrust washer 4 4 4 4 4
s 3h
14 81561100187 BAEERR Stud 6 6 6 6 6
15 609E 110050 Joint 1 1 1 1 1
£t
16 61260110048 e Joint 1 1 1 1 1
17 61560110210 Joint 1 1 1 1 1
fore 1
18 61460070014 BAERERE Screw 2 2 2 2 2
19 61260070071 Hose 1 1 1 1 1
fre 1
20 609 070067 BAERERE Thrust washer 1 1 1 1 1
21 90003862428 | oo oo Screw 2 2 2 2 A
SH S NoE X
22 90003559513 | ‘B A= Nut 2 2 2 2 2
23 90003888470 — Losking nut 6 6 6 6 6 | AL12D03871
e

HHSE (—) AIR INTAKE EXHAUST MANIFOLD
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
24 90003559563 % = Cutting
25 90003989340 " Clip 22/29 N05074
26 6156 0110241 Bolt

o s = o
27 | 612600110758 | A E B Adiabatic cover
28 612600110759 RN Adiabatic cover
29 612600110200 | T IR1E Bracket
HSERRE
ﬁll\\%
X Z

HHSE () AIRINTAKE EXHAUST MANIFOLD
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# & Quantity

Name
NO Dart Nn Daocinnatinn 56 58 50 44 46 Daomarle
1 612600110505 _ Funnel 1 1 1 1 1
= SHHSEY
2 61560116227 ESHESEAR Turbochager 1 1 1 1 1
61560115227 — oy Turbochager 1 1 1 1 1
= im .
61561613227 RS RN Turbochager 1 1 1 1 1
61560110227 — oy Turbochager 1 1 1 1 1
= im .
3 61560110131 RSREIA R Airintake manifold 1 1 1 1 1
4 614 110064 JE— Aightening bolt 4 4 4 4 4
=3 im .
s0003800407 | = VRTCIEE Screw 2 2 2 2 2| \1ov160 DIN 831
5 61560110165 S 3R 5 18 [ 58 Connecting pipe 8
6 190 320035 S vREETRR O-ring 1 1 1 1 1
61560110226 Clip
HEER
7 s12600110824 | X VB Hose 1 1 1 1 1
8 61560110072 Lashing
#f:f,:a,-—u 2
9 61560110051 | = vEREUREE Pipe 1 1 1 1 1
10 61560110021 RN Strap 2 2 2 2 2
11 2091 90017 AR Bolt 2 2 2 2 2
12 1700 550013 Bolt 2 2 2 2 2
\E TR
13 61500110024 e Joint 6 6 6 6 6
14 90003962014 54 Hex head screw plug 1 1 1 1 1
15 90003098010 n Sealing ring 1 1 1 1 1 AM10x1 DIN 7604
16 90003802415 % z Screw 1 1 1 1 1 8
90003802411 Screw 1 1 1 1 1 AL0x13.5 DIN 7603
17 90003800465 R Screw 6 6 6 6 6 e
18 90003862443 AE Screw 1 1 1 2 2 M8x 18 DIN 933
19 90003862462 iR Screw 1 1 1 1 1 8

HHSE () AIRINTAKE EXHAUST MANIFOLD
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NO Dart Nn Dacinnatinn 56 58 50 44 46 Daomarle
20 90003989312 Clip 2 2 2 2 2 70/89 N0O5074
=
21 |o0003seoas6 | BT Screw 1 1 1 1 L | raes DIN o12
X
22 90003932023 7 A SLIEET Spring washer 15 15 15 20 20
2] \\ 53 - -
23 609E 110036 7 Adjusting washer 4 4 4 3 3
24 99100570015 Bracket 1 1 1 1 1
g e
25 81560110220 R L EE Hose 1 1 1 1 1
26 90003989312 . Clamp 2 2 2 2 2
90003989318 Clamp 2 2 2 2 2 70/89 N0O5074
27 61260010607A mEses s Cf)n_nector pipe
28 612600110757 Air intake
29 615960110007 VI Shim
30 61800110045 = Connector pipe
31 E615 08027 e Valve controller
REFKE )
32 612600080176 Brake cylinder
33 612600080208 Lever assembl
RE R Y
HSEE
HSE
B
HSEE
SEHII RS

BT S EZEN. AIR COMPRESSOR
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NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
1 612600130063 Air compressor
A oo
AZ1560130070 KAEEA Air compressor 1 1 1 1 1
2 AZ1560130063 Crank shaft case 1 1 1 1 1
-, W o
3 61500130037 KAEEA Hydraulic pump
4 90003070092 Oil seal 1 1 1 1 1
oo st
5 609 070161 2R e L Support ring 1 1 1 1 1
6 90003802561 HES Hex head screw 1 1 1 1 1 M10x75 D00933
7 AZ1560130064 | =% Gear 1 1 1 1 1 8
9 81500130068 — Gasket
11 61500080167 ! Shaft 1 1 1 1 1
11-1 612600130048 S &K Shaft 1 1 1 1 1
11-2 90003320154 Rolling bearing 1 1 1 1 1
11-3 61500080158 TN Bearing 2 2 2 2 2
114 | 612600130047 | TNAISKIREE Bush 1 1 1 1 1
12 61500130080 Gasket 1 1 1 1 1
l]-'!:: =i=EtA
13 61500080165 R Cover 1 1 1 1 1
14 90003802432 5 Hex head screw 4 4 4 4 4
15 90003802438 - Hex head screw 6 6 6 6 6 M8x 30 DO0933
16 90003800569 (T A Hex head screw 2 2 2 2 2 X
17 90003802411 " Hex head screw 4 4 4 4 4 MBx22 DIN 933
18 90003802419 - Hexagon bolt 7 7 7 7 7 8
19 612600130001 Hex bead nut 1 1 1 1 1 M10x150 00931
20 90003932023 AN Washer 9 9 9 9 9 8
21 61500080130 = Pack ring 1 1 1 1 1
M8x16 D00933
{Z ML HERTR

BT S EZEN. AIR COMPRESSOR
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615 13 61A BB HL < S E4E L ail compussor

BETZES RSN AIR COMPRESSOR
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
22 90003930261 _ Washer 4 4 4 4 4 A8.4 D00125

INRE
23 61560130012 Gear 1 1 1 1
24 4090 20045 Shim 1 1 1 1 1

g o =
25 612600130001 | R TVEIRE Hex head nut 1 1 1 1 1
26 612600130046 m g Lock nut 1 1 1 1 1
27 61500130097 Oil seal seat 1 1 1 1 1
28 90003802415 . Hex head bolt 4 4 4 4 4
29 1923 20002 RARE Gasket 1 1 1 1 1
30 612600130073 Plate 1 1 1 1 1

RXIEE

pii )

JNASLiER

& £

e

WEF OIL PAN
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F & % 5 2 W Name # & Quantity £ &
NO Dart Nn Daocinnatinn 56 58 50 44 46 Pomarle
1 614 150004 Seal 1 1 1 1 1
E?
2 61200150104 BHE Oil pan
61800150015 R Oil pan 1 1 1
612600150035 | 0 Oil pan
3 614 150046 S 5 Retainer block 12 12 12 12 12
4 90003930261 | Flat washer 12 12 12 12 12 | AB.4DIN 125-SFA3C
5 90003802442 o 2 Hex bead screw 12 12 12 12 12 M8x40 DO0933
7 b Wixy X
6 612600150106 | Gasket 1 1 1 1 1
7 612600150108 Magnetic plu
SHEREES Inetic pig
TR
JNASLiER
FHE
BETEIRE DA

M3400-1002000 S fiT{kS a8 CYLINDER BLOCK
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F 5 % 5 & T Name 2 EREE %
1 M3000-1002106 | KfLE Cylinder liner 6 544 Damageable part
2 M3000-1002107 | KELESKE Paking ring, cylinder liner 12 5844 Damageable part
3 M3400-1002104 |48 % Al plug 1
4 M3400-1002202 | ke =s# A Gasket, gear cover 1
5 M3400-1002203 | 5% %R Cover, gear chamber 1
6 Q1841225TF2 B2F M12X 25 Hex. Screw 8
7 Q1841090TF2 B2 M10<90 Hex. Screw 6
8 M3400-1002311A | 15 ik%8 55 BEIR Idler gear plate 1
9 M3400-1002351A | KiE#: Idler gear 1
10 M3400-1002341A | /MEKEE Idler gear 1
11 M3400-1002352A | KK FTE Bush 1 54 Damageable part
12 Q61510 BEZE M10X 1 Plug 1
13 M3400-1002306A | &k %%k Idler gear shaft 1
14 Q5221230 44 12X 30 Pin 2
15 M3400-1002141 | JemE Rear shackle 1
16 Q1841245 BREFE M12X 45 Hex. Screw 5
17 M3400-1002640 | Jh#RR 444 Oil dip stick 1
18 Q218B0825 BE4T M8 X 25 Screw 22
19 M3000-1002803 | & #k Elbow connection 1
20 M3000-1002802 | FRHR AR 4 F Gasket 1 5154 Damageable part
21 Q40108 #PE 8 Washer 4
22 Q40308 #PE 8 Washer 4
23 Q150B0825 IR M8 X 25 Hex. Screw 4
24 M3400-1002815A | 22 B8 IR Bracket 1
25 Q67638 it 38 Clip 2

M3400-1002000 S fiT{kS 6 CYLINDER BLOCK
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F 5 % 5 4 W Name B EREE % &
25 Q67638 P14 38 Clip 2
26 M3400-1002814 | EERE Rubber hose 1 5844 Damageable part
27 Q40106 #E 6 Washer 4
28 Q40306 #JE8 6 Washer 4
29 Q150B0625 BR2FE M6 X 25 Hex. Screw 4
30 M3400-1002841 | MRk A8 35 Breath assy cover 1
31 M3400-1002843 | IR 234 Breath assy gasket 1 S/ Damageable part
32 M3400-1002846 | RN 2% i Breath assy seat 1
33 Q1841245 1EAE M12 X 45 Hex. Screw 1
34 M3400-1002131A | BimE- Front shackle 1
35 M3000-1002120 | fH#tHtE Camshaft bush 7
36 Q72228 BEER Cup plug 2 S/ Damageable part
37 150-1003041E B O 5 Cover 1
38 150-1003043B 3 Seal 1
39 M3400-1002A40 | LM CIEEAF Filler neck 1 S8 Damageable part
40 Q1840816 BEF M8 X 16 Hex. Screw 5
41 M3400-1002A01 | JRHLIM DA Filler neck gasket 1
42 Q72216 BRER Cup plug 2 5 Damageable part
43 Q5220510 44 5%10 Pin 6
44 Q40308 #PE 8 Washer 1
45 Q/YC 18208110 | #&#& M8X 110 Hex.screw 1
46 M3000-1002740 | WiMELH 4 Nozzle assy 6
47 430-1002163 # Washer 6
48 M3000-1002701 | ifimigie QOil bolt 6
49 M3400-1002123 | HiZh5H Crank case 1

M3400-1002000 S fiT{kS 6 CYLINDER BLOCK
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F 5 “ 5 & Name 2 BERAER £ &
50 Q5211222 412X 22 Pin 9
51 M3000-1002118 | FHiAKIgER Screw 14
52 M3000-1002C00 | & RER4: Adjusting valve assy 1
53 294-1306016 O Plug 11
54 M3000-1002124 | &+ Seal 2
55 150-1002021 BiEER Cup plug 1 B/ Damageable part
56 150-1002019 B ER Cup plug 2
57 M3400-1002114 | KLk Cylinder body 1
58 M3400-1002121 | EMLE Fixing bushing 6

M3000-1003000A Sl Rl =E MR CYLINDER HEAD AND CYLINDER HEAD CAP
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F 5 % 5 & T Name 2 EREE £ &
1 M3400-1003205 | KL% 2 Cylinder head cap 1
2 M3400-1003201 | SflHE# A Gasket,cylinder head cap 1
3 M3000-1003109 | S I7413% Valve lock 4
4 M3000-1003116 | S I73#% L Spring plate (upper) 2
5 M3000-1003117 | KITAE Inner valve spring 2
6 M3000-1003010A | S fiL 3 T ig#e Screw 5
7 M3000-1003012 | SRR Screw 2
8 M3000-1003118 | HESIT#E Spring exhaust valve 1
9 M3000-1003120 | #S T3 Spring inlet valve 1
10 M3000-1003105 | S [ I#FihE Seal ring 2
11 M3000-1003160 | S IT#E T EEA M Spring base assy 2
12 M3000-1003104 | Ki1&% Valve guide 2 S/ Damageable part
13 M3000-1003101B | KL% Cylinder cover 1 S/ Damageable part
14 Q72230 #hH 30 Shim 4
15 M3000-1003001A | KL 8 F Gasket cylinder cover 1
16 M3000-1003102A | HES T RERE Outlet ring 1
17 M3000-1003103 | HESI] Outlet valve 1
18 M3000-1003111A | #4517 Inlet valve 1
19 M3000-1003112B | #4511 RERE Inlet ring 1
20 Q72226 #EH 26 Cup plug 1
21 Q72212 EH 12 Cup plug 1
22 Q72222 EH 22 Cup plug 1
23 GB 3452135502360 | O &t 23.6 X 3.55 O-ring 1
24 M3000-1003119A | W& 2e4iE Bush 1
25 6105QA-1003001 | 18 & Bush 1

M3000-1003000A Sl Rl =E MR CYLINDER HEAD AND CYLINDER HEAD CAP
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26 Q40008 #JE 8 Washer 2
27 Q1840860 B2 M8 X 60 Hex.screw 2

ORETi$at
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F 5 % 5 £ Name 2 ERFER g &

1 M3000-1004002 | & ¥ Piston ring 6 B Damageable part
2 M3000-1004002 | iliH3F Cast oil ring 6 B/ Damageable part
3 M3000-1004100 | HIFF#RM4: Oil ring assy 6 5,45/ Damageable part
4 M3400-1004001 | ¥& 2& Piston 6 5 Damageable part
5 M3000-1004004 | ¥ ZE4S Piston axis pin 6

6 Q43050 48 50 Piston snap ring 12 5/ Damageable part
7 M3000-1004202 | EFFAE Piston pin bushing 6 54544 Damageable part
8 M3000-1004201 | ZEFF4& Connecting rod body 6

9 M3000-1004006 | _L3EFFHITEL Upper connecting rod bearing 6 5 #4k Damageable part
10 M3000-1004007 | FEFBIT Lower connecting rod bearing 6 5 #4k Damageable part
11 M3000-1004203 | &35 Connecting rod cover 6

12 M3000-1004204 | EFFIER Bolt,connecting rod 12 B4 Damageable part

M3400-1005000 Ml k% 8 R CRANKSHAFT AND FLYWHEEL
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F 5 # B % Name E ERFER £ Z
1 Q1841270TF2 124 M12X 70 Hex.screw 6
2 M3400-1005201 Hh 3 B R Crank shaft pulley 1
3 M3400-1005240 TR 25 Shock absorber 1
4 M3400-1005018 BN =S Bush 1
5 A3100-1005018 I Pin 1
6 M3400-1005019 Hhh O RUBs4t B O-ring 1
7 M3000-1005008 migib#ER Stop ring (lower) 2 544 Damageable part
8 M3000-1005006 TEBL Shell pin 7 B4 Damageable part
9 M3400-1005001A | B i Crank shaft 1
10 M3400-10005002A | B %k IE i k% Crank shaft gear 1
11 M3000-1005017 il O RUB54t O-ring 1
12 M3400-1005016 BRI RSk & Bush 1
13 188-1005062 KR E Ring gear 1
14 M3400-1005061 ® #® Fly wheel 1
15 AT70A-1005044 R Hex.screw 9
16 Q5210825 45 B8X 25 Pin 1
17 M3000-1005007 mighib#ER (B Stop ring (upper) 2 5 W44 Damageable part
18 M3000-1005005 LEHT Shell pin 7 54k Damageable part
19 6105Q-1002022 £85% $ 10X 10 Al plug 6

M3400-1006000 ‘%% & CAMSHAFT
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F 5 # B £ W Name E ERAFER £ I
1 M3400-1006007 P ER IR Camshaft assy screw 4
2 M3400-1006002A | fy#tkh IERT % Camshaft timing gear 1
3 Q5210816 48X 16 Pin 1
4 M3400-1006001A | fh%EH Camshaft 1
5 M3000-1006003 o Ninti Yo Camshaft thrust plate 1
6 Q1840816TF2 124 M8 X 16 Hex.screw 2

M3000-1007000 BESHLA B TIMING VALVE UNIT
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F 5 “ 5 4 W Name B EREE £ &
1 M3000-1007001 B’ & Valve tappet 12
2 M3000-1007040A | K ITHEFFE4 Valve push rod assy 12
3 M3000-1007143 HRITRE Rocker arm, air inlet valve 6
4 M3000-1007141 ARITTREIRET Adjusting screw 12
5 6105Q-1007054 BRIRE Locking nut 12
6 M3000-1007102 | #B/& %l =0 Bk Bracket, rocker shaft 6
7 Q150B1260TF2 1A M12X60 Hex.screw 12
8 M3000-1007153 HSI1RE Rocker arm, exhaust valve 6

M3400-1008100 #SE#4 AIR INLET PIPE
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F 5 % 5 4 W Name B EREE % &
1 Q150B1050 $E#2 M10X50 Hex.screw 6
2 Q40310 #E 10 Washer 20
3 Q40110 BHE 10 Washer 20
4 M3000-1008101E | #5& Air intake pipe 1
5 Q12010170 124 M10X 170 Stud 5
6 M3000-1008104A | #ES & & A Gasket 6 504 Damageable part
7 A3100-1008016 HRBEERR Gasket 2 S Damageable part
8 L3000-1008019 &= K Cover 1
9 Q150B1025 R M10X 25 Hex.screw 4
10 Q12010180 12 M10X< 180 Stud 1
11 A3100-1008013 #® K Gasket 1 54 Damageable part
12 Q1201055 12 M10X55 Stud 4
13 M3400-1008102 | #S & Intake elbow 1
14 A3100-1008110 BEINFEE Air heating device 1
15 M3400-1008111 g OE Plug 1
16 Q340B10 ER M10 Nut 10

M3400-1008200 HESE#H4 AIR EXHAUST PIPE
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F 5 % 5 4 W Name H B EREE g F
1 M3000-1008250 | HES B &AM Exhausting gasket 6
2 M3000-1008207 PYON Y Stud 12
3 M3000-1008201B | ATHESE Front exhausting mainfold 1
4 M3000-1008206 LR 53 Nut 12
5 M3400-1008202 JEHERE Real exhausting mainfold 1

M3400-1009000 jH)E5e A OIL PAN
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F 5 “ 5 % Name B ERFED £ &
1 M3400-1009040 | Jh)EF4H M Oil pan assy 1
2 6105Q-1009031C | HBhZE Drain plug 1
3 6105Q-1009032A | Jitim SEmEE Magnet, drain plug 1
4 JB/T982-27 HETmBIEE 27 Seal washer 1
5 Q1840840 AR LB M8 X 40 | Hex. Screw 14
6 M3000-1009002 | Jh)EFEELR Holding piece 14
7 M3400-1009001A | WIEFR&R A QOil pan gasket 1 544 Damageable part

M3400-1010000A HLyMEEIESE S OIL STRAINER
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F 5 % 5 4 W Name H E EREE % &
1 M3400-1010150 Bl A Gasket 1 5 Damageable part
2 $2H: GM10X 95 Stud 2 GB/T899-G1095-8.8
3 Q340B10 W2 B} Nut 2 M10
4 Q40312 P Washer 1 12
5 Q150B1225TF2 iy o3 Stud 1 M12X 25
6 M3400-1010100B R o B R Fuel suction tube assy 1

M3400-1011000 HLHZR & OIL PUMP
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F 5 “ 5 4 W Name 2 EREE £ &
1 Q1841050 w2 Hex.screw 8 M10 %50
2 GB/T9877.1 3+ FB82X 105X 13F | Seal washer 1 5844 Damageable part
3 M3400-1011109 =g Valve 1
4 M3400-1011116 B E Y Gasket 1
5 M3400-1011106 33 Plug 1
6 M3400-1011107 o Spring 1
7 M3400-1011115 ¥ % Plug 1
8 M3400-1011101 ML Oil pump body 1
9 M3400-1011015 MLHZRE Oil pump gasket 1 54 Damageable part
10 Q150B0620 LY Hex.screw 8 M6 X 20
11 M3400-1011105 LR 5 Oil pump cover 1
12 M3400-1011142 NEET Inter rotor 1
13 M3400-1011143 HhEET Outer rotor 1

M3000-1012000 HlLiH¥EE 22 FINE OIL FILTER
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F 5 % 5 4 W Name B EREE g F
1 M3000-1012002 PLRIBE RS Fine oil filter washer 1 S5y Damageable part
2 M3000-1012200A | LM IRTE 2 E 14 Fine oil filter element 1
3 Q1841055 ANANEZHER Hex.screw 4 M10 X 55
4 Q18410160 ANANEZHER Hex.screw 1 M10 X 160
5 Q18410130 ANANEZHER Hex.screw 1 M10 X 130

M3400-1013000 HlLyk#A #1282 OIL COOLER
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F 5 % 5 4 W Name B EREE % &
1 M3000-1013107 R Flange washer 2 S Damageable part
2 M3400-1013108 b SIES Oil cooler element 1
3 Q1840845TF2 B2k Hex.screw 8 M8 X 45
4 M3400-1013105A | A#I#% Qil cooler cover 1
5 231-1305000 JEOKFFR Drain switch 1
6 Q1840820 B2k Hex.screw 20 M8 X 20
7 M3000-1013115 2 Valve plug 1
8 M3000-1013111 A Spring 1
9 Q/EPX03-M30 BE8HE Combine washer 1
10 M3000-1013110 g Plug 1

M3400-1104000 ft%5 RE S SUPPLY SYSTEM PIPE ASSY
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F 5 “ 5 % Name 2 ERFER £ &
1 M3400-1104400A | SEIERZEBUHEMEEM | Hose assy 1
2 M3000-1104880 BIH Clamp assy 2
3 M3000-1104891 o ok Clamp 4
4 M3400-11049C0 FAGR RSN Injection pipe 1
5 M3000-1104840 P L Clamp 2
6 M3000-1104850 =EIeH M Clamp 2
7 M3400-11049B0 FhATEEmEAMS, Injection pipe 1
8 M3400-11049A0 UG R A4 Injection pipe 1
9 M3000-1104541 KRS AC oS Fuel transfer 1
10 Q1840835 1 o Hex.screw 1 M8 X 35
11 M3400-1104300A | HHIRZLLIERMEHM | Hose assy 1
12 M3000-1104700 BHHRZ MM ECEME | Hose assy 1
i
13 JB/T982-8 HEFHRE Combine seal 2 8
14 JB/T6013-0810 BB Hinge screw 1 M8X 1
15 M3400-11048C0 F=RIEEmEAMS Injection pipe 1
16 M3400-11048B0 B oGIEEmE A Injection pipe 1
17 JB/T982-14 HEFHRE Combine seal gasket 2 8
18 JB/T6013-1415 BB Hinge screw 1 M14X 1.5
19 M3400-11048A0 E—hIE R E A Injection pipe 1
20 M3400-1104250A | [EIMEEE AL Qil line 1
21 M3400-1104240A | EIMEHM: QOil line 1

M3000-1105000 4e&yRiEss S FUEL FILTER
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F 5 % 5 4 W Name B EREE % &
1 150-1111069 BHL () Pipe Joint 2
2 JB/T982-12 HETmBERE Combine seal gasket 2 12
3 Q1841025TF2 B2k Hex.screw 2 M10 X 25
4 150-1105011C JETE AR e Fuel filter seat 1
5 150-1105021 e oE ] Ring 1 544 Damageable part
6 150-1105020B VAR G Filter element 1 S Damageable part
7 M3000-1105003 i Plug 2
8 JB/T982-12 HEwmBEE Combine seal gasket 2 12
9 M3000-1105004 SR Venting screw 1
10 JB/T982-10 HETHHE Gasket 1 10

M3400-1111000 %R ®E4T R & INJECTION PUMP
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F 5 # B £ W Name =2 ERFER £ I
1 M3400-1111716 A g Locking screw 1
2 Q40314 #JE Washer 1 14
3 M3400-1111711 BRI Locking block 1
4 M3400-1111715 2 & Nut 1
5 M3400-1111713 W2H(T) Screw 6
6 M3400-1111720 F&3)) 44 Clamp 2
7 M3400-1111714 IRE(10) Screw 2
8 M3400-1111712 =] Universal joint 1
9 M3400-1111705A BREA Connection plate 1
10 M3400-1111100 PR VH B S 2R A Injection pump element 1
11 Q5211222 4 Pin 2 12X 22
12 M3000-1111205 i Carrier 1
13 E0200-1111035C Bk Pipe joint 1
14 M3400-1111350 Pl B A Oil line 1
15 B M12X 45 LY S Hex.screw 4 M12 X 45
16 JB/T982-14 HETBRE 14 Combine seal washer 1 514 Damageable part
17 150-1111071 BHLOV) Pipe joint 1
18 Q40110 HIF Washer 2 10
19 Q40310 il Washer 2 10
20 Q150B1015 Loy Screw 2 M10 X 15
21 M3400-1111360 P [ LA Qil line 1
22 M3400-1111014 I Thi R X 48 Bracket 1

M3400-1111000 %R ®E4T R & INJECTION PUMP
-109- @ REER
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M3400-1111000 #R7 i8R S INJECTION PUMP
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F 5 % B 2 W Name =2 ERFER & X
23 JB/T6013-1010 Ripige Hinge screw 1 M10X 1
24 JB/T6013-10 &2 Washer 2 10
25 E0200-1111070 B EAMEE Turbochager pipe 1
26 Q5510636 5 Key 1 636
27 Q39135 2 &} Nut 1 M35X 1.5
28 Q40835 1Bz EpE Stop ring 1
29 GB/T9877.1-FB45628F | i3 FB45X 62X 8 Seal 1 544 Damageable part
30 JB/T6013-10 #iE Washer 1 10
31 Q6107B10 [oE 3 Plug 1 M10X 1
32 M3400-1111701 T 7 B Bearing seat 1
33 GB3452.1-80002650 O B3P 80X 2.65 O-ring 1 51744+ Damageable part
34 GB3452.1-11801800 O R} 11.8X 1.8 O-ring 3 544 Damageable part
35 Q1841025TF2 ey 3 Hex.screw 3 M10 X 25
36 M3400-1111704 BE (1D Spacer sleeve 1
37 Q43072 FLA bR Snap ring 1 72
38 Q1841080TF2 iy 3 Hex.screw 4 M10 X 80
39 M3400-1111703 BE (1) Spacer sleeve 1
40 GB/T276-6207-2RS IR PR Ball bearing 2 6207-2RS
41 M3400-1111702 35 Propeller shaft 1
42 M3400-1111003 PRI BT 2R %8 Injection pump gear 1
43 A30-1111129 IR heH Driving shaft pin 1
44 Q1841025TF2 ey Hex.screw 4 M10X 25

M3400-1112000 Wiy NOZZLE

M- @ BRAEES
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M3400-1112000 WEyhas s NOZZLE
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F 5 “ 5 & T Name H E SEREE £ &
1 6105QA-1112013 B ARy Nozzle joint EE
2 GB3452.1-30002000 O &+ /g 20X 3 O-ring 1 5/ Damageable part
3 M3400-1112150 THYE R Nozzle valve 1
4 M3400-1112100 I JEh 2 014 Nozzle element 1
5 M3400-1112003 12 Hex.screw 1
6 M3400-1112002 % g Washer 2
7 Q1200860TF2 B2 Stud 2 M8 X 60
8 M3000-1112005C I8 & i Plate 1
9 Q40108 #iE Washer 2 8
10 Q40308 #iE Washer 2 8
11 Q340B08 L g Washer 2 M8

M3400-1118000 2S5 TURBO CHAGER ASSY

13- (@ BRAEES
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M3400-1118000 #HEESS % TURBO CHAGER ASSY
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F 5 “ 5 & T Name H E SEREE £ &
1 GB3452.1-26501700 O J/8 17.0X2.65 O-ring 2 B Damageable part
2 M3400-1118340A R EWE Turbo chager oil pipe 1
3 Q150B0825TF2 B2k Hex.screw 4 M8 X 25
4 Q40308 I Washer 4 8
5 B3000-1118041 ® K Joint 1 54 Damageable part
6 M3400-1118100 MER Turbo chager 1
7 150-1118031A #® K Joint 1 544 Damageable part
8 475D-1118022 EZER Flange plate 1
9 475D-1118021 38 FE 2%k ek Pipe 1
10 M3400-1118240A R Hose 1
11 M3000-1118251 BRIPE Clamp seal 1
12 Q150B0616 LY Hex.screw 1 M6 X 16
13 M3000-1118252 %k Clip 1
14 Q40306 H#E Washer 1 6
15 Q340B06 WERE Nut 1 M6
16 A30-1118021 A 3k Joint 1
17 JB/T6013-14 g Washer 1 14
18 M3000-1118002A HMEHEER Gasket 1
19 M3000-1118001 XL AR Stud 4
20 M3000-1008206 R3S Nut 4
21 Q40110 HpE Washer 0 10 BRYH

M3400-1303000 B#ER/KE Rk B RADIATOR AND RADIATOR HOSE ASSY

115 (P BREES
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M3400-1303000 BiHh22/Kk% R#KE SR RADIATOR AND RADIATOR HOSE ASSY
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F 5 % 5 & T Name B SEREE g F
1 Q40108 I Washer 12 8
2 Q40308 I Washer 12 8
3 Q150B0865 B2k Hex.screw 12 M8 X 65
4 M3000-1303041B HAKE Drain pipe 1
5 M3000-1303042 HAKER R Gasket 6 5 #4k Damageable part
6 Q618B04 LE S Plug 1 NPT 1/2
7 Q618B03 -3 Plug 1 NPT 3/8
8 6105Q-1305100 T8 R 7K R Inter water valve 1
9 Q151B1416 LY Hex.screw 1 M14X1.5X16

6105Q-1305100 & XK R 2 B INLET WATER VALVE

-NM7- @) BEESR
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6105Q-1305100 & Ruit/K RS a INLET WATER VALVE
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F 5 # B 3 Name i BERAER & x
1 Q5001612 FF a4 Cotter pin 1 1. 6X12
2 6105Q-1305103 MoOR Spring 1
3 Q40105 2 Washer 2 5
4 6105Q-1305101 & Valve body 1
5 6105Q-1305102 won Valve filter 1
6 6105Q-1305104 BYFT Operating lever 1

M3400-1306000 H{E 285 THERMOSTAS ASSY

-119- P BEFHER
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F 5 % 5 4 W Name H E SEREE %
1 M3400-1306001 iR E Thermostas cover 1
2 A3900-1303012 HRBEES Thermostat gasket 1 B Damageable part
3 M3000-1306004 e Thermostat 2
4 M3000-1306003 VIR 25 Thermostat seat 1
5 M3400-1306005 EViN;i&E-1 Water outlet hose 1 544 Damageable part
6 Q67650 7% Bolt-type clip 2 50
7 M3000-1306006 VRSB Thermostas seat gasket 1 5 #4k Damageable part
8 Q1200825 W Stud 9 M8 X 25
9 Q40008 H#E Washer 9 8
10 Q40308 H#E Washer 9 8
11 Q340B08 W RE Nut 9 M8

M3400-1307000 7KZE &2 WATER PUMP ASSY

21- @ BREES
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F 5 % 5 4 W Name H E ERAFED %
1 186-1307050 IKIE B¢ Fan belt 2 5 #4k Damageable part
2 Q2140510 BRET Screw 2 M5 X 10
3 6105Q-1002039 kb g tREr Nipple uphead position 1
4 Q1841045 w2 Hex.screw 3 M10 X 45
5 IM3400-1307100A IKFE 5B Water pump element 1
6 Q1841070 B2k Screw 2 M10X 70
7 IMI3400-1307001 KEE Water pump gasket 1 5 #4k Damageable part

M3400-1600000 BE& %8 E ) CLUTCH ASSY
173 @ REER
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M3400-1600000 BE& 28 CLUTCH ASSY
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F 5 “ 5 & T Name 2 SEREE £ &
1 L.3000-1600050 i NSy Disc assy 1
2 L.3000-1600040 MBI B R Friven disc assy 1
3 M3400-1600440A i e T A Crankshaft rear slinger 1 544 Damageable part
4 Q150B0814 B2k Hex.screw 6 M8 X 14
5 Q40308 &2 Washer 6 8
6 B3000-1600021 #BR Cover 1
7 Q40106 H#E Washer 4 6
8 Q40306 H#E Washer 4 6
9 Q150B0616 ey 3 Hex.screw 4 M6 X 16
10 Q18414120TF2 W2 Hex.screw 7 M14 X 120
11 M3400-1600401A KT Flywheel housing 1
12 Q617B18 o3 Plug 1 M18X 1.5
13 B3000-1003032 pijit I WY Gasket 1 54544 Damageable part
14 B3000-1003042 pijiF | 7w Filling oil seat 1
15 Q40106 il Washer 3 6
16 Q40306 il Washer 3 6
17 Q150B0616 LY Hex.screw 3 M6 X 16
18 150-1003043 el Seal 1
19 150-1003041E Hpl O & Filling oil cover 1
20 Q1840615 iy 3 Hex.screw 1 M6 X 15
21 L.3000-1600016 ®=mR-&ER 5T Cover flywheel housing 1
22 Q32010 WERE Nut 5 M10
23 M3400-1600006A VB Ui %8 O SR Gasket 1 YRGS
24 Q18410120 W2 Hex.screw 4 M10X 120
25 M3400-1600007A WENH O 2R Hudraulic cover 1

M3400-1600000 BE& %8 E ) CLUTCH ASSY

175 @ BREER

vk.com/

https://vk.com/dieselin;


https://vk.com/dieselinj

M3400-1600000 BE& 28 CLUTCH ASSY
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e

Jjn

#n

Q150B0616 LY

Hex.screw

26

g X

M6 X 16

M3400-3407000 #¥mZE S8 HUDRAULIC PUMP
127- @) BRAEES
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M3400-3407000 ¥ A% S K HUDRAULIC PUMP
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1 L.3000-3407010 HmE Hudraulic pump 1
2 Q1841035 B2k Hex.screw

M10X35

-09- B HEES
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M3400-3509000 S#lzhZSEAVLEK AIR BRAKE AIR COMPRESSOR
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F 5 “ 5 % Name 2 BERAER £ &
1 150-3509025 KRR Hollow bolt 4
2 JB/T982-14 HEEHEE Combine seal washer 8 14
3 150-3509024 2 EALT EKE Air compressor water pipe 1
4 M3400-3509012 KiZRE Length nut 1
5 Q150B1080 w2 Hex.screw 1 M10 X 80
6 M3400-3509030B 25 e ALt e A AR e Inlet oil pipe 1
7 A30-1111045A o uEAE Hollow bolt 2
8 JB/T982-10 HEEHEE Combine seal washer 4 10
9 M3400-3509100 =S E4EHL Air compressor 1
10 M3400-3509009 TENES Gasket 1 544 Damageable part
11 M3400-3509001 FEHER Gear 1
12 Q40310 H#E Washer 4 10
13 Q15081090 LY Hex.screw 2 M10X 90
14 M3400-3509011 2 AL Stud 1
15 M3400-3509005 22 L K R Inlet water pipe 1

M3400-3701000A FEHE K HEHLE L AC ALTERNATOR

R1- HBBEER
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M3400-3701000A FEH KX HEHLEE AC ALTERNATOR
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F 5 % 5 & T Name H E SEREE %
1 Q150B10110 W e Hex.screw 1 M10 X 110
2 Q40110 #JE Washer 2 10
3 Q40310 &2 Washer 2 10
4 B3010-3701031 AR Ajusting screw 1
5 Q340B16 L3 Nut 2 M16
6 Q40316 &2 Washer 1 16
7 Q150B1235 LY Hex.screw 4 M12X 35
8 Q40110 H#E Washer 4 12
9 Q40310 #iE Washer 4 12
10 Q340B10 [E8 3 Nut 2 M10
11 M3400-3701051 ® Block 1
12 Q150B10130 LY Hex.screw 1 M10X 130
13 A3008-3701100 78 HL R FLL Ac alternator 1
14 G0206-3701032 D= S Sliding block 1
15 M3400-3701002A KL EE Bracketr 1

G7600-3708000 #3hHl STARTER

133- @ BEER
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G7600-3708000 #3h#l STARTER
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F 5 “ 5 % Name 2 BERAER £ &
1 Q150B1235 w2 Hex.screw 3 M12 X 35
2 Q40112 #JE Washer 3 12
3 Q40312 B Washer 3 12
4 A7000-3708010A Bl L Starter 1
5 G7600-3708011 LB B Seal washer 1

%A E2: REFRIGERANT CONDENSER

35 @ RAEER
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F B # B & Name E ERAFEL & X
1 DZ1642840018 | ¥Eks: Condenser 1
2 Q40306 R Washer 6
3 Q150B0640 VAV::BY. c Hex bolt 6
4 Q40106 P Flat washer 4
5 DZ1642840019 | Akeassr 4 Bracket 2
6 Q150B0620 VAV::BY. c Hex.screw 4
7 Q40306 0 S A Spring washer 4
8 Q40106 P Flat washer 4

A2 RADIATOR

R7- @ BAEES
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https://vk.com/dieselin;


https://vk.com/dieselinj

A2 RADIATOR
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1 99112530351 . Radiator 1
2 61200110076 BETRE Clip 2
3 99112530149 Rubber hose 1
e
4 90112530188 | N B B Hose joint 1
5 Q40008 e Washer 6
RE (LR .
6 Q41208 RERE (FRUE) Locking washer 6
7 150B0816 SN Hex screw 6
N RS
8 99112530193 Stop plate assembly 1
1 .
9 90003989315 INBE Clip 2
10 99112530148 Rubber hose 1
11 99112530302 Exhausting pipe 1
SMBEHERE Ipp
A SLIER
EEL
WEFK#E
BERE
PHRESE

AH A COOLER SYSTEM

R9- @ REER
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¥#HZE COOLER SYSTEM
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2 B % Name E | =Asm & x
[ [ e 1
j 342(;?22530110 | EAARE ga::r:ion box assembly 1
5 90003989308 RELE Clip
3 iz;ggi?i;gg Wik (B8 T Elc;ssiic fatening strap .
8 61000060239 N Rubber hose ™
9 99112530148 AEK) Rubber hose 1
n | oo | HEFR oo i
| el te i
14 40308 Spri h 2
15 815080875 BRRET szzgr\;vv?ls N 6
il Eelll PR i
N s L T e ;
A Pl R s :
22 (1264105%22330022 AR gz::esru pport j

199100530161 g % Radiator }

AH A COOLER SYSTEM

141- (P BRFEES
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¥#HZE COOLER SYSTEM
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24 Q40308 55 Spring washer 12
E31E
25 99112530349 REZE Rubber hose 1
26 199112530281 Cool water pipe 1
< ok tats

27 178000530009 RENE Fastening rail 2
28 DZ9112530050 R Air duct assembly 1
29 190003129804 Rubber seal strap 1
30 Q150B0820 ——— Hex. screw 4
31 99112530268 ERRR Radiator water cover 1
32 161500530023 — Left support 1

15 R PP

199100530161 Radiator support 1

33 199112530193 - Thrust plate assy 1
34 1-99-974-237 RREHT Angle Bracket 1

A SLIER

7k;%§kll\\%§

- §t - Yad i

AR B

EEL

y=

MR E % FUEL TANK AND OIL LINE

143- @ BREER
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WM RS M FUEL TANK AND OIL LINE

@ EEES 144-

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

1 BZ9114550020 Fuel tank assembl 1 S35(4X 2

PR R y #x2)
2 99114550125 Sensor 1 S29(6X 4)
3 99114550011 Fasteming strap 2

RHE R R

4 99100550089 MR L2 L Gasket 2
5 99114550015 R Shim 2

N
6 Q33210 Hex nut 2
7 99114550292 = m Bracket 2
8 99114550012 Protector 2
9 99114550305 m Protector 2
10 99114550293 Plate 2
11 Q5280616 Cylinderical pin 4

1] -t ﬁ'll
1 040110 I HeEEAAHKIES Washer )
13 5003214 Cotter pin 2
N B P
14 Q151B1660TF2 Hex screw 4
15 90003903197 - Bolt 2
16 99112550128 Lever 2
17 90003888627 - Locking nut 8
18 99014230017 = Hose ioint 3
19 90003179784 w5 Plastic pipe 2
20 90003962621 Female screw 2
21 90003098014 . Seal washer 4
i o

22 AZ9100550001 REAREH Fuel coarse filter assembly 1
23 99100550021 FmE Pipe joint assembly 1

JF O£

430L 55 SR A 2R AT B AR

-145- @) REER
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430L F5E& &R R 25T 2 R
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1 Q151B1665TF2 | .. . Hex.screw 4
2 DZ0114550520 | 7 “PIo<RE Bracket 1
DZ9114550530 Bracket 1
3 £3
3 DZ9112550129 HAEXRRA(R) Rear plate 1
4 19000388627 Louking 4
3 £3 B
5 DZ9114550454 | A8 XARIA(RI) Protector 2
6 Q340B16 =i Nut 2
7 Q40116 = Flat washer 2
8 DZ9114550453 Pin 2
HiE
9 Q218B17150 B3RS Screw 2
10 DZ9114550452 Shaft 2
3 =R e 3,
11 DZ9114550456 | FAa i AR Protector 2
12 DZ9114550457 Shoft 2
I &B5%
13 DZ9114550455 ERARE Strap 2
14 DZ9114550125 —_— Sensor 1
15 DZ9114550510 = Fudl Tank 1
16 DZ9114550458 Lorer 1
E:i =i A
17 99014230017 ZREEH L 3
18 90003179784 Pipe 2
A K42
19 90003962621 WARBEESIRE Hollow bolt 2
20 90003098014 Seal washer 4
E=i \|/
21 AZ9100550001 Bl P Fuel coarse filter 1
22 99100550001 Pipe & joint assy 1
3 N £
23 99112559916 RS RR Sensor 1
HIFE /T

HSEEWEER (—) EXHAUSTING AND MUFFLER

147- @ BREER
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HEEREBER (—) EXHAUSTING AND MUFFLER
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1 99112540015 B E Seal washer 1
2 90003888470 n Locking nut 10
3 DZ9112540161 . Exhausting pipe assembly 1
4 Q150B1090 e Hex screw 4
5 2190-12030128 Bush nylon 1
6 DZ9112540180 BREEA Hose ’ 1
7 150B1045 Hex screw 4
N LT -
8 DZ9112540250 Exhassting pipe assembly 1
9 Q33210 . . Hex nut 16
B
10 Q15081030 RELANE Hex screw 4
11 99112540161 Clip 1
32 | k=<3
12 |oomzsaorey | HERE Clip 1
13 99112540476 e Plate 1
14 99000540064 ANALRE Fastening strap assembly 2
15 Q150B0830 e o Hex screw 2
16 Q33208 BRERM Hex nut 2
17 99112540113 Clip 1
1] = 1L
18 Q15081016 N HERBARBZRE || screw 1
19 Q40310 . Spring washer 9
20 |ssap atooo7 | TSEERE Pad 5
21 Q150B1025 Hex screw 4
22 Q150B1022 * Hex screw 4
23 99112540140 5 % Heat insulation plate assembly 1
24 Q150B1035 ) Hex screw 4
25 99112540137 & iR Bracket assembly 2

HEE R ()
-149- @ BREER

EXHAUSTING AND MUFFLER

vk.com/

https://vk.com/dieselin;


https://vk.com/dieselinj

HEEREBER (—) EXHAUSTING AND MUFFLER
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26 99000540061 5 % Clip 2
27 AZ9112549130 | Muffler 1
28 90003999960 Cli 1
PEeUN S
29 99112540296 Exhansting pipe assembly 1
30 99100540144 Bracket 1
T %
BSEDK
X E

HSEENEFER (=) EXHAUSTING AND MUFFLER

-151- (P BRAEES
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HS B REAES (=) Exhausting And Muffler
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1 DZ9112540161 Combinatim exhausting mainfold 1
4 =
2 QisoBlogy | BEIHSE Hex screw 4
3 2190-1203018 | _ , . Bush 1
4 pzo112540180 | PR Hose 1
5 90003888470 Locking nut 10
SR
6 Qis0B1045 | B RANE Hex screw 4
7 33210 e Hex nut 16
N B .
8 DZ9112540250 Exhausting pipe assembly 1
9 99112540162 Clip 1
i
10 |oon1zsa0161 | RS Clip 1
1 Q150B1030 TN Hex screw 4
12 |oonzsa00s | TNEEE Seal washer 1
13 99112540476 Plate 1
TE:] AV EE-y .
14 99000540064 RESRAANRRE Fastening strap assembly 2
15 Q150B0830 e o Hex screw 2
16 | 033208 BRERM Hex nut 2
17 99112540113 £ & Clip 1
18 Q150B1016 ) Hex screw 1
19 Q40310 % % Spring washer 9
20 384D 410007 | Pad 5
21 Q150B1025 - Hex screw 4
22 Q150B1022 NAREE Hex screw 4
23 99112540140 B Heat insulation plate assembly 1
24 Q150B1035 n Hex screw 4
25 99112540137 Bracket assembl 2
£ iR Y

HSEEEFER (=) EXHAUSTING AND MUFFLER

153 (B BEESR
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HEBEEEAER (=) EXHAUSTING AND MUFFLER 11
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26 99000540061 5 % Clip 2
27 AZ9112549130 | Muffler 1
28 90003999960 Cli 1
PreUN e S
29 99112540040 Exhansting pipe assembly 1
30 99100540144 Bracket 1
T %
BSEDK
X E

ZR R E AR CLEANING DEVICE

155- @) MEER
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A pETESEE AIR CLEANING DEVICE

@D BEEES 6.
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1 Q340B10 Hex nut 7
1) =ie
2 Q40310 | EARRE Spring washer 7
3 DZz9112190302 < e Up plate 1
=}
4 DZ9112190301 RERR Braclcet 1
5 150B1025 Hex screw 5
Q LB .
6 Q2610830 Locking screw 2
7 1348D 0410007 Pad 2
BR ST 2R .
8 DZz9112190123 Intake pipe assembly 1
9 Q340B08 PN Hex nut 11
10 Q40308 AALIRE Spring washer 2
11 DZ9112190120 L shape bracket 2
VAN \\\ I \'Izl ~ A -
12 | 81.96210.0289 AASEBHRIRET Cushion block 2
13 Q1290850 N o, Stud 2
14 | DZ9112190303 RE2RRE Bracket 1
15 Q2610810 Screw 3
HERE
16 Q15080820 HERE Hex screw 7
17 DZ9112190213 Bracket 1
1) =ie
18 Dz9112190121 | EARIRE L shape braket 1
19 Q2610810 B g S(?rew - 3
20 DZ9112190080 Air hose pipe 1
21 DZ9003980001 Cli 1 A181-200M7.751-30
L B%ZE b
22 DZ9112190306 Screw pipe 2
23 DZ9112196031 _ Hose 1
Z IR .
24 190003989318 Clip 2
25 DZ9100190170 Air cleaner 1
ML1212

ZR R E AR CLEANING DEVICE
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- # 5 £ # Name E | =ERFEm &
T | Tasarmes e |
| e[ ;
R P oracot i
22 ([3;23?2152(())085 I HERRAABRRS Ef;(c;liz:z\(l)vwer) i
N B2EERANIRE
EIRZRITR
AV B
iR FEIEXR

723822 AR CLEANER
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22382 AIR CLEANER
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DZz9100190170 2oy 58 e b Air clleaner assembly
1 KLQ158-100 Housing element 1
2 KLX-880 =tk om Filter element 1
3 KLQ158-001 Seal washer 1
4 KLQ158-200 2 Base 1
5 KLQ158-202/203 Clip 1
6 KLQ158-003 Dust removing valve 1
< et J

EREAMG

* N

B

At 24 FUEL RADIATOR SYSTEM
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fthiE S 24 FUEL RADIATOR SYSTEM

@ BEARESR 6.

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

1 Q340B06 Hex nut 3
1 #7K
2 Q40506 EARARE Spring washer 1
3 A10D71803 . Ball pin 1
1 D8 == 3, [F]
4 R10 DIN 71805 EIRRIE Slip 1
5 B10 DIN 71805 o B Ball clevis 1
6 99012570062 B Threaded rod 1
7 Q340B10 £ Hex nut 1
8 79000570084 ) Air cylinder 1
9 Q340B08 N Hex screw 1
10 B13 DIN 71805 B Ball cleois 1
1 Q350B06T15 8 Thex nut 2
12 99012570084 Bolt 1
13 Hex screw 2
1 #7K
14 609E110036 EARARE Adjusting washer 2
15 Q150B0620 Hex screw 1
16 99014180012 F i Bush 1
17 99100570015 Drop lever 1
1 #7K
18 288 570057 BARARE Sping 1
19 99100570018 Lever assembl 1
Bk Sk e . Y
20 Q43680 Snap ring 1
21 Q40110 - Washer 1
22 Q5003216 RARIRE Cotter pin 1
23 R13 " Clip 1 DIN 71805
24 81.95501.6459 Accelerograph pull 1
73f8 LR AR (B R )
THITHRANH
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F 5 “ 5 & Name B BERAER £ Z
1 81.48230.0090 | FAHH Handle 1
2 90003871252 | BN A i8R Nut 3
3 90003935007 P Flat washer 2
4 90003932023 B HESE Spring washer 1
5 90003802432 VAV::BY. c Hex. Screw 1
6 90003963623 B BRBLVE T Ball joint 2
7 90003936514 K4 Clip 7
8 90003963320 R Ball pin 2
9 81.90490.0458 | RUKEBAT Stud 1
10 81.90685.0306 | LiE%RMT Plastic stud 1
11 81.90201.0144 TR IR Adjusting panel 1
12 90003870221 7N R B Nat 1
13 81.48201.5079 | JH11EAHR &8 R Accelero graph panel 1
14 81.936001.0290 | #E Bush 1
15 Q43650F3 FFO#4EE Snap ring 1
16 06.15013.0410 | P&« Flat Washer 2
17 06.29050.0608 | E# Spring 1
18 81.91020.0622 8 Pin 1
19 81.91020.0623 | #F Pole 1
20 81.94289.2043 | EfY Bush 1
21 DZ9100575003 | i THr4k Accelerograph pole 1
22 81.48640.0046 | 4 Bracket 1
23 81.48401.0069 | REhHLINEE:E 42 Bracket 1
24 06.22220.1012 | BRHEEHLE Piston pin 1
25 06.11604.2114 NASKIREE Nat 1

BN

-165- @) RFEER
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26 06.01303.3118 INFE kg Hex.screw 1
27 81.96020.0369 | B Rubber cushion

RIWEE (BRII) ENGINE SUSPENSION
-167- @) A ES
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RAWEE (BRKII) ENGINE SUSPENSION
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1 Q150B1222 PN Hex.screw 2
2 Q40312 RELERE Spring washer 2
3 480A360058 e Washer 2
EZ i E
4 Q15080816 REZE Hex screw 2
5 Q40308 - Spring washer 4
6 168000590095 Front support engine 2
7 Q151B1660 NALRE Hex screw 1
8 99100590001 e Cross member assembl 1
BENE Y
9 Q151B1675 Hex screw 1
10 Q151C1245 ot oo " Hex screw 4
H I-
11 |oot00s00033 | AFOMAVSE (MRE-E | o acket 1
99100590032 Left backet 1
12 Q151B1450 RXi#) Hex screw 2
13 Q40314 e Spring washer 6
14 Q15181440 AR Hex screw 2
15 151C1235 . Hex screw 4
N ERBR R
16 99112590102 V shape support assmbly 2
A SRR
A SRR
AXEER
EXRER

REIPBE (E5
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F 5 % B & Name E SRANE & &
1 68000590095 RENHLRT & Front support 2
(BR&RBEH)

2 Q40308 0 Spring washer 4
3 Q15080830 VAV::BY. c Hex.screw 4
4 Q151C1430 VAV::BY. c Hex.screw 8
5 Q33414 | HAeEREANAYERIER | Locking nut 8
6 1242-1001046 R4 RIS ZR Front bracket(right) 1

DZ9100590415 | REHLAERTTLE Front bracket (left) 1
7 Q40312 MR Spring washer 2
8 Q40212 R Wiasher 2
9 Q150B1225 VAY:ib: Vi Hex.screw 2
10 Q151C1235 VAY:ib: Vi Hex.screw 8
11 DZ9112590162 | A #IELHE Bracket 1

99100590032 B CHEFESR Bracket 1
12 Q40314 R HE Spring washer 6
13 Q151B1450 NSk IR Hex.screw 6
14 99100590031 BRI ST V shape support 2

HE4% CLUTCH

71 @ REES
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HE4% CLUTCH
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181560160006 g Clutch disc assy BRI 50 #1 420X (EurolIl 50Engine)
199114160013 = Clutch disc assy RRIT 44 Hl 420B (Euroll 44Engine)
1 161560160001 Driven disc assembl 1
EEEA ! Y
2 BZ1560161093 Disc 1
3 BZ1560161100 _ Bolt 6
Mmmlb\m -
4 BZ1560161096 Separating lever assembly 6
5 BZ1560161114 Bolt 6
6 BZ1560161108 Adjusting fork 6
7 Q43710 w Snap ring 12
8 BZ1560161097 o RALHT & Spring slice 6
9 BZ1560161125 Clutch cover 1
=
10 BZ1560161113 2 BALHT AL Locking piece 6
11 BZ1560161112 — Adjusting nut 6
12 BZ1560161119 Hex screw 6
13 BZ1560161212 Ring 1
RS
14 BZ1560161084 ARATREX Spring 3
15 BZ1560161081 Spring assembl 3
LS E Pring y
16 BZ1560161116 Spring 6 5% 30
BZ9114160014 sz Spring
BZ1560161115 = Spring 6
17 BZ1560161117 Spring base 30
HaBE pring A
B A
BEE S

R &E4&% DIAPHRAGM CLUTCH
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1 DZ9114160024 | B& 2852 Bk BRI 44 HL MFZ430 (EuroIll 44Engine)
DZ1560160012 | Mzh#k BRI 46 Hl

MFZz430 (Euroll 46Engine)

BEBRYEE
175- @) BREES

vk.com/

https://vk.com/dieselin;


https://vk.com/dieselinj

BERRYRE

@ BEES 174

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

1 DZ9112230020 Release lever 1
g =
2 Q33210 ARER Nut 6
3 Q40314 w Spring washer 2
y 3
4 Q15181435 2RERRURRE Screw 2
5 DZ9112230010 . Bracket 1
EZ i E
6 DZ9112230177 RRIE Cylinder 1
7 Q150B1045 e Screw 4
8 190003008015 | 7SI Gasket 2
9 190003871534 Nut 1
A = pa]z]
10 DZo112230012 | PR BRATTRIIR Nozzle 2
11 DZ9112230211 Nozzle 1
A
12 DZ9112230212 RE BN Spring 2
13 DZ9112230011 TN Hose 1
14 81307156135 | [\ INIREE Clutch master cylinder 1
. . urge tan
15 81.31110.0003 B BE S k 1
16 81.90310.6001 = Lock assembly 1
17 81.96410.0197 . Grommet 1
18 06.56930.1973 NARRE Toric seal 1
19 81.96002.0384 Plug 1
=] sk
20 06.29050.0116 B Lock washer 1
21 06.15013.0411 Washer 1
‘q-:z n@\
22 06.01283.3113 S Hex bolt 2
23 81.97680.0072 P Spring seat 1
24 06.46080.0422 = Pressure spring 1
25 81.91020.0686 Tappet 1
S pp
BoRBYRE
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F 5 # B & Name E BERAER & X
26 06.29050.0111 E= | Lock washer 1
27 06.33719.0018 B Bh& Needle sleeve 1
28 81.91020.0611 g Threaded pin 1
29 81.96020.0369 | Bk Rubber pad 1
30 06.01283.3115 | NAkiE# Hex bolt 1
31 06.11240.0406 | ANAYIEIER Hex lock nut 1
32 06.15114.0418 | A% M Washer 2
33 06.33719.0005 | B&H#lA& Needle pedal assembly 2
34 06.11064.2114 7N FH B ) Hexagon nut 2
35 81.48227.0006 | E&HREHAE Pedal covering 2
36 81.482255119 | BA AR SR Clutch pedal assembly 1

YN FIBHR CONTROL VALVE WITH OPERATING MECHANISM
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AWK HIR CONTROL VALVE WITH OPERATING MECHANISM
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F 5 “ 5 4 W Name B EREE % &
1 81.52170.6156 5] Way valve 1
2 06.56824.0302 | EHiE &R Toric seal 1 17*2.5-FPM-83
3 81.52170.0013 |& & Sleeve 2
4 06.01013.2914 | NAARIEE: Hex shoulder stud 2 M6*45-8.8-A2C
5 06.15013.0409 |# M Washer 2 A6.4*12*1.6-200HV-MAN183-B1
6 06.11064.2112 AN A Hexagon nut 2 M6-8-MAN183-B1
7 81.97640.0227 | #agE¥k Spring clamp 1
8 81.90685.0276 | EHIER: Speed nut 1 AMB6-10.0%6.0-PA
9 06.02253.0306 | #fL424T Pan-head screw with 1 M6*25-8.8-MAN183-B1
internal torx
10 81.96002.0130 g% Plug 1 B25*3-PE-SW
11 81.96002.0131 | FHttk Plug 1 B18*3

B ADEES /N Brbh AR GE BEEE A M CLUTCH HOUSING. SLIDING DEVICE AND GEAR BOX HOUSING
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ANO RT11509C 9J8135 Docinnatinn Niiantityv Cuiitad tvino Domarls
A-3764 Clutch housing NO.1 1
| BEAEEEH®E .
A-C01001 SEARTHDML Housing, gear box 1
1 T Screw 2
5 TERB=EEZA Spring washer ) Q1701032 M10x32
3 F91409 F91409 - Guide flange.1st shaft 1 GB93-76 10
Ay -8 1S J
4 Screw 4
5 . Spring washer 4
Eiﬂ, [&] -
6 F91410 F91410 RRIE Oil seal 1 M10x32 GB21-76
7 14311 - Gasket 1 GB93-76 10
8 Screw 2
9 PN Spring washer 2
10 C01056 AALIRE Stud 6
1 N \Washer 6 GB21-76 M12x90
12 == Hex nylon lock nut 6
13 9293 9293 . Sprin 2 GB93-76 12
— e pring
14 12817 12817 Fork 1 GB95-76 16
15 X-7-603 X-7-603 Screw 2
_ 2 -
16 996914 996914 iR S B Bearing 1 GB889-80 M16x1.5
17 4425 4425 N Spring 2
N <&
18 51016 51016 MR Hose 1
19 12880 12880 W= E 45 elbow connection 3
20 C04002 C04002 == Support 1
PR
o

BARENAEREMALSK CLUTCH HOUSING AND GEAR BOX HOUSING
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BARENAEREMALSK CLUTCH HOUSING AND GEAR BOX HOUSING

@ EEES _184-

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

NO RT11509C 9J8135 Daocinnatinn Oiiantityvy Cuiitad thvino Domarls
21 R Grease nipple 2 Q701B45
Zfi =) |=u b
22 15410 15410 TR R R Clutch housing no.1 1
23 Hex screw 2
SAEl # B& ==& . GB21-76 M12x36
24 Spring washer 2
25 20822 Joint 1 GB93-76 12
INRAE SR
26 MARASRE Grease pan 1
27 8677 8677 " Bushing 1
Eiﬂ, [&] - -
28 X611 X611 HERE Whitney key 1 GB1154-79 A-6M10x 1
29 99112230033 Release shaft 1
oy e ]
30 1565 1565 BaBRA Cover inspection hole 1
31 Hex screw 4
A s
32 e = Hex screw 8
33 16596 16596 R . Cover 1
a4 16929 HEFJKYHAE Joint 1 GB21-76 M8x 12
35 Screw 1
36 FEH 5 Screw 1 GB21-76 M12x 25
37 18686 18686 X Housing gear box 1
AN S fle= 9
38 14334 14334 RARRI IR Dowel 2
39 Stud 2 Q614B06 NPT3/4
N A
40 RERTAE Spring washer 2 Q614B12
41 Hex nut 2
INRASKIR
42 14373 143734 MARARE Magnet ball 3
43 RN Screw 1 Q1231630
N <z
MNRASLIZR GR93.76 16
ERAEOE GB52-76 M16x1.5

— R ¥E 1ST SHAFT AND GEAR
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NO RT11509C 9J8135 Daocinnatinn Oiiantityvy Cuiitad thvino Domarls
A-C01002 JS135-1701025 Input shaft
7|‘R‘§ 3 E
1 8858 8858 LIRE AR Nut ,1st shaft 1
2 Co01021 Co01021 Stop rin 1
— 4R b ring
3 150212K 150212K Bearing 1
4 16463 16463 Washer 1
= 1EThE
5 14750 14750 AR Stop ring 6
6 17568 JS135-1701030 WO Gear , 1st shaft 1
7 19694 19694 1st shaft 1
8 16566 16566 _ Guided sleeve 1
NEIRE
1EZhIF
— iS5
— A
“HSE

—H. WESEXRE® 2ND SHAFT,SLEEVE AND GEAR

-187- () MBEES
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. BEE&ERE® 2ND SHAFT.SLEEVE AND GEAR

—_—
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NO RT11509C 9J8135 Docianatinn Ouiantityv Suitad tvino Domarle
A-C01003 JS135-1701100 — s 2ND shaft assy 1

1 16118 16118 - sliding sleeve 3
2 18701 18701 . Washer 5

—_HBE .
3 14749 14749 Splined washer 5
4 16748 JS135-1701113 EEm Gear, 3rd speed 1
5 14750 1475 Stop ring 5
6 16750 JS135-1701112 N Gear, 2nd  speed 1

ZHISRTERE
7 19246 ss1as-a70mn | — HAHEIERER Gear, st speed 1
8 16754 JS135-1701110 o — A Gear , low speed 1

=N
9 16756 JS135-1701109 Gear , reverse speed 1
10 _ Cyl, pin 1

I -

11 | 17109 17109 AL 2h3F Key 1 GB879-76 3x10
12 18729 18729 2ND shaft 1

- =V

—H—HiNe

— BN

— AN

EiEEH

“HRAR

—

b E % & 5% INTERMEDIARY SHAFT AND GEAR
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b E % & 5% INTERMEDIARY SHAFT AND GEAR
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NO RT11509C 9J8135 Daocinnatinn Oiiantityvy Cuiitad thvino Domarls
A-C01004 JS135-1701046 . Right intermediary shaft 1
AhiE o cary
A-C01005 JS135-1701047 Left intermediary shaft 1
1 Hex screw 2
IS - .
) 19668 19668 Zrhiath Plate ) GB21-76 M16x1.5x45
3 PN Cyl pin 4
4 370309Y 370309Y ANAXERE Bearing 2 887976 5x14
- X
5 C01021 C01021 o [ BB RS AR Stop ring 2
6 19198 19198 Stop ring 2
7 19552 JS135-1701054 . Drive gear 2
i |/
8 15953 A Left gear 1
20840 WO Right gear 1
9 16749 JS135-1701053 Gear, 3rd speed 2
10 16751 JS135-1701052 _ Gear ,2nd speed 1
pE ¥
11 19753 JS135-1701051 WALz Gear ,1st speed 2
12 19673 19673 . - Gotter key 2
=] 2
13 X-6-E X-6-E "PIEPRLEEDF Whitney key 2
14 19549 JS135-170048 _ Intermediary shaft 2
‘E LA
15 102308E 102308E "PEAfAEE Bearing 2
16 14317 14317 Snap rin 2
ERAER pring
FEmAERE
thia =155
chig)ih — 455

BIRY % & 5% SHIFT SHAFT AND GEAR
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ANO RT11509C 9J8135 Docinnatinn Niiantityv Cuiitad tvino Domarls
A-C01006 JS135-1701080 . Input shaft , gear box
BIRSchiE P g
L Nut 2 GB890-80 M16x1.5
2 14283 14283 P Shim 2 ) =
3 14282 14282 Washer 2
4 14287 14287 7 @ Needle bearing 2
5 16757 JS135-1701083 Gear idler 2
6 16403 Washer 2
[y ?d;;" E
7 16405 16405 B ERE Shaft 2
8 — Plu 2
SRR g
GB73-76 M12x12
BErchialigie
AR BN RE
Bt chia i
Tin X EIRET

B4 H1L¥ SHIFT DEVICE
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25—@c "E, g 1

N 2 -
E\ .
17
12 13

B4 H1L¥ SHIFT DEVICE
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NO RT].lSOgC 9\]8135 Docianatinn Ouiantityv Suitad tvino Domarle
A-C02002 A-C02002 Lower reverse fork assy 1
7 44 3 ﬁ\
16135 16135 EEIIER 1/2 and 5/6speed assy 1
16136 16136 R 3/4 and 7/8speed assy 1
4 S, ﬁ\
1 F99980 A-C02001 12 §0 5/6 MR Shift cover assy 1
F99980 Shift cover 1
7 $4= ﬁ\
) 14918 3/4 F1 7/8 R E Gasket 1
3 Screw 2
EEER GB21-76 M10x38
4 Plug 1
5 b o= Steel ball 3 Q614B10
6 11066 11066 - Stud 2 GB/T308-2002 12.7
7 F96085 F96085 o = Spring 4
8 F96084 F96084 Spring 2
9 1642 Gasket 1
INRASLIE .
10 16132 16132 MAFLIRE Shift shaft 1
1 8968 8968 . S Plug 1
12 8774 8774 LR R Spring 1
13 F99671 F99671 Pluger 1
@ °
14 3220 3220 Screw 5
15 F99664 F99664 . Shifting fork 1
16 BIRE Steel ball 2
17 F99588 F99588 o Block1/2 and 5/6speed 1 GB/T308-2002 19.05
[E4%E
18 16133 16133 1/2 and 5/6 speed 1
19 16135 16135 ) Shift fork 1/2 speed 1
s i E
20 1634 1634 R Bolt 1
21 16136 16136 o @ Fork 3/4 and7/8speed 1

B4 H1L¥ SHIFT DEVICE
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25—@c "E, g 1

N 2 -
E\ .
17
12 13

B4 H1L¥ SHIFT DEVICE
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NO RT11509C 9J8135 Daocinnatinn Oiiantityvy Cuiitad thvino Domarls
22 18643 18643 Shaft 3/4and7/8speed 1
341 7/8 kX
23 F99589 F99589 07/ HIRI Blcok3/4and7/8speed 1
24 20815 20815 Lift elbow plate 2
3/4 F17/8 B4 SR P
25 Screw 14
GB21-76 M10x32
ERER
INRASLIRRR

X H #ekbi#HH4 DOUBLE H SHIFTING CONTROL DEVICE

-197- () MEES
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NO RT11509C 9JS135 Docianatinn Ouiantityv Suitad tvino Domarle
A-C03001 A-C03001 Double H device assy 1
4 %E
1 F96194 F96194 B HEERAR Housing 1
2 F91345 F91345 = ik Bushing 2
3 F96036 F96036 o Spring 1
4 F99673 F99673 o OE Spring seat 2
5 F99674 F99674 Spring washer 1
6 F99675 F99675 " Stop ring 1
\é =
7 F99666 F99666 AR Plate 1
8 o Screw 4
R . GB21-76 M8x22
9 Spring washer 2
10 F99679 F99679 e Shift lever 1 GB93-76 8
1 F99585 F99585 = Finger 1
12 C03030 C03030 Cyl pin 1
L5 7P
13 F99681 F99681 Control block 1
14 F91444 F91444 T Oil seal 1
15 F99669 F99669 ’ Dust wrapper 1
16 F96035 F96035 LRC shifting arm 1
MRS
- AR SLIBR ut )
18 Screw 1
=g )
19 BERE Spring washer 1 GB51-76 M10x1
20 " Cup plug 1
’1 F91353 T R T Gaskeet 1 GB21-76 M10x50
22 F99660 F99660 wos Double H valve 1 GB93-76 10
23 ) Spring washer 2 Q72224
24 Screw 2
B 41 £

X H #ekbi#HH4 DOUBLE H SHIFTING CONTROL DEVICE
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X H #ekbi#HH4 DOUBLE H SHIFTING CONTROL DEVICE
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NO RT11509C 9J8135 Docianatinn Ouiantityv Suitad tvino Domarle
25 7935 7935 . Air vent plu 2
ESE P
26 12880 12880 45 elbow connection 1
27 12881 C03052 Tee joint 2
45°EE RS )
28 Square head taper 1 Q618B01
29 55522 55522 . R Air pipe 1
=EEEL b
30 55523 55523 AlIr pipe 1
31 55518 55518 NN S Air pipe 1
32 F99670 F99670 AALBVRE Plunger 2
33 F96037 F96037 Sprin 2
SERA Pring
34 F96141 F96141 Cover 2
35 Screw 4
[ ] -
36 SELZHK Spring washer A GB21-76 M8x 12
37 15276 15276 s Air vent plug 1 GB859-76 8
38 C03004 C03004 = Locking screw 1
39 " Cylpin 1
40 F99702 F99702 AR Neutral switch pin 1 GB879-76 6x36.5
- X
41 990.1271.0041 | 990.1271.0041 Epasse Pressure switch 1 '
42 17179 SR Seal ring 1
43 15899 15899 . Switch actate pin 1
BEES .
44 15900 Seal ring 1 Q7234813
45 791.0071.0068 | 791.0071.0068 Pressure switch 1
INR A SLIERR
46 F99672 F99672 Gasket 1 Q72348T3
47 F96140 F96140 e Gasket 2
BERE )
48 F99983 F99983 Spring 1
ESE

BElfHIRzh15% DRIVING GEAR ,AUX GEAR BOX
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BElfHIRzh15% DRIVING GEAR ,AUX GEAR BOX

@ BEARES >0

https://vk.com/dieselin;
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NO RT11509C 9J8135 Daocinnatinn Oiiantityvy Cuiitad thvino Domarls
A-C09002 JS135-1707025 | _ _ Driving gear ,aux gear
BB IBEN 40 99 J
box assy
1 16763 16763 Stop ring 2
2 16628 16628 _ Stop ring 1
¥
3 50118 50118 AEzh3F Ball bearing 1
4 C01019 C01019 _ Stop rin 1
EZNTE pring
5 16138 16138 Bearing support 1
6 Screw 6
R . GB25-76 M10x22
7 1819 Steel line .
8 18869 JS135-17070030 _ Aux drive gear b
LEZHER J .
BlFEHEEMSR
L
% #“4
BB EE

Bl E8S 8 AUX GEAR BOX MAIN SHAFT ASSEMBLY
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N8BS AUX GEAR BOX MAIN SHAFT ASSEMBLY
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NO RT11509C 9J8135 Daocinnatinn Oiiantityvy Cuiitad thvino Domarls
A-C09007 - N Aux gear box main 1
Bl R g
shaft assy
1 F99882 F99882 Aux main shaft 1
2 A-C09005 A-C09005 - Synchronizer assy 1
al
3 14332 14332 S Washer 1
4 14331 14331 Washer 1
=14 E
5 19726 19726 I & =R Gear 1
6 14327 14327 U Stop ring 1
7 19466 19466 = = Washer 1
8 F96006 F96006 _ Flanged nut 1
m B
1EZh IR
BIFERESERA
MFIRE

BlfiA. A% E% ZNTER MEDIARY SJAFT AIX GEAR BOX
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454 AFE%HT AUX LEFT. RIGHT COUNTER SHAFT

B

1 -206-

S=

~
7
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ANO RT11509C 9J8135 Docinnatinn Niiantityv Cuiitad tvino Domarls
1 42307E 42307E WO Bearing 2
2 A-5119 JS135-1707047 Extende counter shaft assy 1
3 A-C09019 JS135-1707048 Extende counter shaft assy 1

‘E =] n%
4 192310E 192310E MR BRI Bearing 2
5 16723 16723 . Stop ring 2
=] =1 n% )

6 C01020 C01020 "PEHIR R Stop ring 3
7 17384 17384 Washer 2

LY -3

1EZhIF

1EZhIF

#

JFE M REAR COVER ASSEMBLY
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J5 & 5 B REAR COVER ASSEMBLY
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NO RT11509C 9J8135 Docianatinn Ouiantityv Suitad tvino Domarle
A-C09001 JS135-1707010 Rear cover assembl 1
EERA Y
1 14335 Rear cober gasket 1
2 F99975 F99975 Rear case 1
2 otd
3 17352 &N Gasket 1
4 17376 17376 Cover bearin 2
EERGk :
5 Screw 8 GB21-76 M10X 32
6 P Screw 5+14 GB21-76 M10x50 M10x45
7 717813 717813 = Bearing 1
8 F99967 F99967 Cover 1
i
9 15532 R eE Gasket 1
10 Screw 5
GB21-76 M10x70
11 7992 7992 R R Copper busher 1 8
12 A-C09009 Screw 1
INFRASLIE s
13 F93060 F93060 hARASRE Fitting assy dometer 1
14 14334 14334 WO Bolt 1
15 X11412 X11412 Wrapper 1
16 F99902 F99902 Output flange 1
i VES
17 F96119 F96119 M Dust wrapper 1
18 19109 19109 N Oil seal 1
19 C01032 C01032 Oil seal 1
20 F91054 F91054 8 i Speed meter drive gear 1
21 F91055 F91055 Speed meter drive gear 1
22 725516 _ Position ring 1
=] 1= A
23 HG4-333-66 BRERNERME O-ring 1
24 F96005 F96005 R Copper gasket 1
AL R AY pperg

¥R S A SHIFT CYLINDER ASSEMBLY
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¥R S A SHIFT CYLINDER ASSEMBLY

@ BERESR .
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ANO RT11509C 9J8135 Docinnatinn Niiantityv Cuiitad tvino Domarls
1 Screw 2
2 16775 16775 R ® Aux fork 1 GB25-76 M12x1.25x50
3 1684 Gasket 1
EI ~EU
4 16778 16778 BIFRS Range cylinder 1
5 Screw 4
3+
6 16993 16993 BHE Fork shaft 1 GB2L76 M10x 32
- X
7 14765 14765 A O-ring 1
8 14341 14341 BEET Piston 1
9 14345 14345 " e O-ring 1
10 14344 14344 O-ring 1
11 14349 14349 . Gasket 1
12 BRI Hex nylon lock nut 1
13 F99857 F99857 Cylinder cover 1
O FREEE Y
14 Screw 4 GB890-80 M16x1.5
. x].
15 791.0071.0069 | 791.0071.0069 _— Switch high-low speed 1
16 X11511 X11511 ! Washer 4
17 12880 12880 ; i ) 1
18 12760 O K& HE 45°elbow connection 1 GB21-76 M10x 32
19 C03052 Outer thread fltting 1
gA " Eé
20 | 55522 55522 O R Three joint 1
21 55523 55523 PR Air pipe 1
Air pipe
R B
Bl S S

b a3 2 22 8 B COUNTER SHAFT BRAKE
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b a3 2 22 8 B COUNTER SHAFT BRAKE
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ANO RT11509C 9J8135 Docinnatinn Niiantityv Cuiitad tvino Domarls
A-4046 A-4046 _ Counter shaft brake 1
Z] | =
1 1684 1684 “RIEHHI S Gasket 1
2 16656 16656 . Housin 1
7 . g
3 16658 16658 Piston 1
4 Bolt 1
EIEEEE -
5 16660 16660 chial Iz =3 O-ring 1 GB879-76 6x16
6 16661 Gasket 1
BT e EE
7 16659 16659 IR Cover piston 1
8 . Screw 6
1 \|/
9 54010 54010 s Cup plug 1
10 Spring washer 8 GB21-76 M10x32
% aliE
11 O R Screw 2
o @ GB93-76 10
GB21-76 M10x55
chiElhHlohaS B E S
L
CABIER
HERE
INRESLIERR

R IRIE RS S L PRESSURT

2R- HBREER
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R IRIE RS S L PRESSURT

@ EEES _214-

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

F = ## & Part.No A W Name B ERAER & X

ANO RT11509C 9J8135 Docinnatinn Niiantityv Cuiitad tvino Domarls
1 A-c03002 A-4740 Air filter regulator 1
go :g_;:EE‘% =
2 12845 12845 BRNRAET® o0velt . 1
elbow connection
3 54015 54015 1
0 EERESL
4 Plug 2 GB30-76 M6x60
5 55518 Hex screw 1 i x
CARMER .
6 Air pipe 1
Square head taper 618B01
AELIER a P Q
SERM
INASLHERIEE

A s B8 GEAR BOX SUPPORT
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A s B8 GEAR BOX SUPPORT
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1 Nut 6 Q360B14
2BK
2 99112590095 ERARE Right bracket assembly 1
3 Screw 3 151B1440
EEER N
4 Screw 4 Q150B0820
5 680 590095 " Support(upper) 2
6 NERE Nut 4 Q33208
7 Nut 2 341B16
AERIE | N
8 Spring washer 2 Q40316
9 Stud 2 Q1231630
IR AR A ST
10 00112500100 | DIRBRAISCAE Cross member assembly 1
AZ91.1219.0099 Cross member assembly 1
28 AR E
11 HESRAAURRE | oo 2 Q15081220
12 Spring washer 2 Q40312
1] <= -
13 480A 360058 LEARIRE - BF Washer 2
14 e Screw 3 151B1445
BEnE Q
15 991.1259.0096 Left bracket assembly 1
PSR T e
BMEZH
BMEZH
A SLiER
FENE

BaRsER 3 E SHIFTING DEVECE
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BupsE 38 SHIFTING DEVECE
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1 DZ9112240025 " Pin 1
2 DZ9112240010 Bracket 1
3 81.83670.6184 Shift lever 1
N4 7J|:| ﬁ\
4 81.32616.0007 BT SIRE Dust wrapper 1
5 Lock nut 1 Q33212
TIEFF
6 00112200122 | ZEEATRRE Ball joint 1
7 900.0387.1313 - Nut Cleft) 1
8 99.951.042 == Bolt 1 M12
9 Nut 1 Q340B12
10 991.0024.0090 HREE Ball joint 1
1 DZ91.1224.0020 o Draglink 1
12 TRk Nut 1 Q341B14T13F2
13 890.0024.0031 N Ball joint 1
14 ANARRE (Eik) Nut 1 Q387B10
15 Cotter pin 1 5002022
1 BRARE
FRERIESL
A RIAT
1 BRAIRE
FRERIESL

QH50-4211010 JEEX /7R E B (—) REAR POWER TAKE OFFASSY I
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QH50-4211010 JEEL A8 A (—) REAR POWER TAKE OFF ASSY
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1 H50-4211101 Housin 1
N MABE ing
2 Q40310 Spring washer 14
3 Q218B1020 55 Screw 1
Z1E
4 Q521083 RRZE Pin 2
5 QH50-4211102 . N Cap 1
6 Q218B1035 RAABRRT Screw 9
7 QH50-4211119 Trade mark 1
N/
8 Q5410206 B Rivet 2
9 614B03 Magnetic plu 1
N mhBE OnEtE PO
10 Q80406 Nozzle 1
11 Q80006 Cutting-ring
AN Sk 12
1 080106 AR HE L IRET Nut 1
13 QH50-4211205 o Cover of bearing assy 1
14 Q40312 T Spring washer 4
15 150B1250 _ Hex screw 2
° AR ET
B IRE
FEXEERELF
+* E
FEXEELAEE
&S S AR

QH50-4211010 JEEL/TH AR (=) REAR POWER TAKE OFFASSY I
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QH50-4211010 JEEU A8 E K (=) REAR POWER TAKE OFF ASSY 1II
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1 QH50-4211301 ® X Fork 1

2 QH50-4211312 Position screw 1

3 H50-4211305 o Fork shaft 1

° 1 X R 114247 !

4 O-ring ! GB3452.1 16x25

5 QH50-4211309 X Gasket 1 '
¥R X 4 .

6 O-ring 1

7 H50-4211310 Piston 1

Q O WEHE . GB3452.1 21.2x3.55

8 Spring-washer 1

9 - Screw 1

10 QH50-4211311 Return-spring 1 Q40306

1 QH50-4211307 Gasket 1 Q218B0620

ik 31

12 QF50-4211306 O i HiE Cylinder 1

13 = = Cup plug 1

14 ! Spring washer 2

15 o Hex screw 2 901
WEHE | Q

16 79100710068 Pressure switch 1 Q40308

150B0860

A B SLIEET Q
EIfoR: =3
SERF R
Sk
MR ES

QH50-4211010 J5EL /1835 (=) REAR POWER TAKE OFF ASSY III
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QH50-4211010 JEEUAEEE R (=) REAR POWER TAKE OFF ASSY III
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1 QH50-4211302 " Sliding sleeve 1
WEE .
2 QH50-4211110 Spring 1
3 QH50-4211105 e o Hollow shaft 1
4 TRRERA Bearing 2 GB/T5846-86 K505517
5 QH50-4211106 20,028 Input gear 1
6 QH50-421104 Stop ring 1
7 — Screw 1 1811030
A Q
8 R Bearing 1 GB/T297-94 32205
WARE
9 QH50-4211201 Output gear shaft 1
10 Bearin GB/T297-94 30208
WA SE -~
1 QH50-4211203 Adjusting washer L@
12 F500A-1802191 Seal B
—r S é ( e
13 QH50-4211204 |’/ SARSEXAEERE Flange 2
14 O-ring 1
GB3452.1 35.5%x3.55
15 QH50-4211202 i Stop plate 1 8
16 Washer 1
R VS
17 Bl T Hex screw 1 Q72316
1 1511635
o8 1 A °
(B SR
FERA
biz 2 D

QF60-4211010 EX /1882 (—) POWER TAKE OFF 1
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QF60-4211010 B 832 (—) POWER TAKE OFF |
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1 gz Screw 8
2 QQ60A-4211110 RARTLIRET Front bearing cover 1 GBIT/03 Mex16
3 60A-4211111 — Gasket 1
Q — AT
4 Hex screw 12
5 e s Sprin 6 15081032
Tl e pring Q
6 QQ60-4211205 Real bearing cover 1 Q40310
7 QQ60-4211206 PN Gasket 1
8 QF60-4211101 |’ VAR Housing 1
9 15276 e Vent plu 1
HELE P
10 QQ60A-4211206 Stop plate 1
11 Nut 2
i HE i
1 g L5 e e T Spring ) Q310806
13 Hex screw 2 Q40306
7} EEAR .
14 o o e R A R S 4 pin 1 Q15080620
15 QF60-4211125 - Gasket 1
16 QF60-4211124 MABRE Side plate 1 GLTEALZX®
17 QQ60A-4211112 ESE Rear bearing cover 1
18 QQ60A-4211131 Gasket 1
19 60A-4211130 . Window cover 1
QQ PSR !
20 240308 Spring 4
21 Hex screw 4
I ll-.- \\\ N -
22 BAAIRE Spring 34
23 e Hex screw 18 15080828
N Q
24 Hex screw 12 Q40312
25 H60-4211106 Bearing cover 1 15081238
0 AR ’ b

QF60-4211010 EX /1882 (—) POWER TAKE OFF 1
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QF60-4211010 B 832 (—) POWER TAKE OFF |
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26 QF60-4211128 R Gasket
— (EfE .
27 | F500-1802049 HHAZNE Oilseal
28 Hex screw Q150B1265
£, N ﬁ\
29 HRRSE Nut 12 GB889-82 M16x15
- X
30 A LR Spring 13
31 INATER Square head plug Q40316
32 J80-1701085 Magnetic plu 614B10
T g plug Q
BERE
FHLHERIRE
BUMBE IR E S

QF60-4211010 X /128 (=) POWER TAKE OFF 1I
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QF60-4211010 BX 8% E K (=) POWER TAKE OFF I
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1 QQ60A-4211301 ® X Fork 1
2 QD60-4211307 Cylinder gasket 1
3 QQ60-4211306 ot Cylinder 1
4 J80-1702028 SHIFE O-ring 1
5 60A-4211305 Piston shaft 1
oQ SEIth .
6 J80-1706076 O-ring 2
7 D60-4211303 Gasket 1
Q O & HE :
8 QQ60-4211304 Cylinder cover 1
9 Spring washer 34 Q40312
10 BEXH Hex screw 3 Q150B1295
1 54010 _ CA cup plug 2
S BB
12 99012710041 O ot £1H Lamp switch 1
13 60-4211308 . Washer 1
oQ SEENS .
14 QQ60-4211306 Cylinder body 1
15 JB80-1702083 Locking screw 1
SHE |
BERE
A SLIER
CABIER
ERATH X
#

QF60-4211010 EX /1882 (=) POWER TAKE OFF III
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QF60-4211010 BX /1882 pk (=) POWER TAKE OFF III
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F 5 % 5 & T Name B EREE g &
1 QF60-4211102 AL Znput shaft 1
2 THEEERFHF Bearing 1 GB/T283-RNV308
3 AR MR Snap ring 1 Q43160
4 PG60x85x12 B OH Oil seal 1
5 ARAER N2 HE Snap ring 1 Q43490
6 F91410 —HsE e mE 1st shaft bearing cover seal 2
7 QF60-4211103 2SI Hollow gear shaft 1
8 HAERNZEE Snap ring 1 Q433130
9 AR MR Snap ring 1 Q43175
10 RESEEHEERTHE | Bearing 2 GB/T283-94NJ2209E
11 QF610-4211108 ZHBBEE Sliding gear 1
12 QQ60-4211109 Z M 2nd shaft 1
13 QQ60A-4211107 | —Hi5%H Gear 2nd shaft 1
14 RS Snap ring 1 Q43145
15 C01021 1EzhER Stop ring 1
16 370309Y L% S Bearing 1
17 QQ60A-4211209 | imLHRE Bush 1
18 QQ60A-4211208 | MAIHEHISES Gear outpuct 1
19 QQ60A-4211201 | &t Output shaft 1
20 QH70-4211202 T H F R R S Front bearing cover 1
21 S EEEH Spring pin 1 Q5280310
22 FERE Spring washer 13 Q40316
23 A SLIERR Hex screw 6 Q151131630
24 6308 BRAIBR Ball bearing 1
25 F500A-1802191 BEBHE/M Oil seal assy 2
26 QH60-4211204 E=8 Flange 1

QH70-4211010 JEEX /T8 AR (—) REAR POWER TAKE OFFASSY I
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QH70-4211010 JEEL A8 A (—) REAR POWER TAKE OFF ASSY
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1 U Hex screw 8 Q150B1030
2 ANALRE Spring washer 32 Q40310
3 H70-4211107 . Cover 1
© BEDE

4 QH70-4211108 gasket 1
5 - Screw 9 Q218B1030

W B .
6 QH70-4211101 Housing 1
7 QH70-4211112 st g 30 Gasket 1
8 QH70-4211111 Side cover 1
9 QH70-4211308 Cover gasket 1

7} Sk 42

10 QH70-4211309 WAABIESIRET Cover 1
11 - Screw 3 Q2540510
12 QH70-4211310 BABFRE Pressure switch 1
13 — Square hed plug 1 Q62103
14 QH70-4211203 = Adjusting washer L
15 QH70-4211208 W= Paper geasket B
16 QH70-4211205 s Bearing cover assy 1
17 2ipin Hex screw 1 Q150B1035
18 Hex screw 4 Q150B1075
19 QH70-4211304 - Cylinder cover 3
20 QH70-4211303 - Gasket 1
21 QH70-4211306 e Cylinder body 1
22 QH70-4211307 TRERS IR Gasket 1
23 QH70-4211119 Trade mark 1
24 ENFR Rivet 1 Q5410206
25 54010 .. - CAcup plu 2

pak ki SIATALS PP ‘

QH70-4211010 EEL/TEMEAR (=) REAR POWER TAKE OFFASSY I
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QH70-4211010 JEEU A8 E K (=) REAR POWER TAKE OFF ASSY 1II
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F = % 5 £ ¥ Name 4 ERER g

Iln QH7C:42;;I301 o ih — Fork- l“ — - I
2 J80-1702083 Locking screw 1
3 H70-4211305 _ Pist haft 1
4 ;?80—1702028 ALZDIRET OI—Srionngs : 2
: oH7042uay | BERH Si'srtionng i GB3452.1 1.6x2.65
7 J80-1706076 O B E O-ring 2

OF 2721

& E

OF 2721

QH70-4211010 J5EL /7885 8k (=) REAR POWER TAKE OFF ASSY III

237- B BRAEER

vk.com/

https://vk.com/dieselin;


https://vk.com/dieselinj

QH70-4211010 JEEU A8 E R (=) REAR POWER TAKE OFF ASSY III
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1 QH70-4211302 wa ke Release sleeve 1
N
2 QH70-4211105 = Input gear 1
3 QH70-4211102 5 A S Hollow shaft 1
i N
4 | QH70-4211203 | P Spacer 1
5 . Nipple bearin 2 GB584586
2l PP d
6 J80-1701133 Spacer 1
7 H70-421116 _ Bearing plate 1
© HAIRE ngp
8 Bearing ! GB283-64 42
O | QHTOA2I08 | Bush 1 o4 aexdil
10 = Hex screw 4
1 e - Spring washer 32 Q151B1035
i # PR
12 sl Spring pin 2 Q40310
13 H70-4211205 Bearing cover ass 1
14 Q HhE IR Hex Scfew Y 1 GB879-76 3x10
15 WO Spring washer 1
16 Bevel pin 2 GB21.76 2x35
17 QH70-4211205 & Bearing cover assy 1 Tfhex
18 J80-1701161 Oil-seal assy 1 Q40316
19 U Bearing 2
20 QH70-4211201 AR Output gear shaft 1 GBILL7-76 2x35
HERE
2 k[ GB/T297-94
HhE S S AR

B (—) PROPELLER SHAFT 1
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R R (—) PROPELLER SHAFT I
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F 5 % 5 % Name B ERFER £ Z
DZ9112310080 3% SR 1 (L=1780)
1 395.411.01.08.11-B | %X 2
2 HWJ-3276-00 FTAH 2
3 006.994.29.41 % 8
4 395.411.02.05 B AR R 1
5 395.411.01.08-A e 1
6 e 1
7 395.411.01.09.05 FimEFX 1

B (—) PROPELLER SHAFT 1
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R R (—) PROPELLER SHAFT I
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F 5 “ 5 % Name 2 BERAER £ &
DZ9114310045 & 333 2 i 1 (L=1045)
1 1122922000006-01 | 4% X 2
2 1491.707-2205080 | A A5 2
3 1491.707-2205063 | K& 8
4 1491.707-2205015 | #i S HBRE E K 1
5 1491.707-2205097-A | EZHE B, 1
6 e 1
7 1491.707-2205096-A | A A5 X 1

B (—) PROPELLER SHAFT 1
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R R (—) PROPELLER SHAFT I

@ EEES _244-

https://vk.com/dieselin;

vk.com/


https://vk.com/dieselinj

F 5 % 5 % W Name B EREE £ Z
DZ9114310052 3% SR 1 (L=665)
1 1120822080012-01 | M X 2
2 1491.707-2201080 | FIAH 2
3 1491.707-2201063 | £& 8
4 1491.707-2201015 | #i X 4REE R 1
5 1491.707-2201097-A | 1§3hE 1
6 e 1
7 1491.707-2201096 | AT X 1

B () PROPELLER SHAFTII
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R R (=) PROPELLER SHAFTII
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